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Notes for using this parts book

This book was prepared based on information available in May 1998.
Parts are subject to changes in design without prior notice.
Parts supplied as complete assemblies are circled by a dotted line I
If the symbol *¢ is found in the “Parts No.” column, refer to the gauge parts list
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Machinebody ....................... 1 M . Thread nipper mechanism ............
Machinebody ....................... 3 N. Synchronizer ........................
. Upper shaft and needle bar P. Control boxmechanism ...............
mechanism ......... ... ... Ll 7 .
Q. Airpressure mechanism ...............
Feed mechanism ..................... 9 ]
R1. Power supply equipment mechanism ...
Feed mechanism ..................... 1 . A
R2 . Power supply equipment mechanism ...
Feeder mechanism ................... 13 ;
S. Attachment set (Option parts) .........
Feeder mechanism ................... 15 . )
T. Printed circuit board mechanism .......
Feeder mechanism ................... 19 .
U. Machineheadparts ..................
Feeder mechanism ................... 23
V.Powertable .........................
Feeder mechanism (Option parts) ...... 27 )
W1. Attachment set (Optionparts) .........
. Lower shaft mechanism ............... 29 )
W2 . Attachment set (Optionparts) .........
. Lower shaft module mechanism ....... 31 i
Z. AcCcessories ................iiiiaen...
Lubrication ............ .. .. .. ..... 35 ]
Ga. Gaugepartslist ......................
Lubrication ............ ... .. ..ooi.l 37 .
Wa1l. Warninglabels ..................
. Thread wiper mechanism ............. 37 .
Wa2. Warninglabels ..................
. Threading mechanism ................ 39
Index .......... ...,
. Bobbin winder mechanism ............ 41
. Thread trimmer mechanism ........... 43




Al

A2 .

c1.

c2.

D1.

D2.

D3.

D4.

D5.

G1.

G2.

Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Mai 1998.

Modelldnderungen sind vorbehalten.

o ————

Die Teile, die als kompletter Satz geliefert werden, sind mit einer !___ !

gestrichelten Linie umrandet.

Dieses Zeichen  in der Spalte “Parts No. (Teil-nummer)” verweist auf die

Lehrenliste auf Seite 75.
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Notes sur l'utilisation de ce manuel de
pieces détachées

Ce manuel a été fait d’aprés les renseignements valables au mois de Mai 1998.
Les piéces peuvent étre sujettes & des modifications sans préavis.

Les pieces fournies en tant qu’assemblages complets sont encadrées avec un trait

pointillé ___ 1
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Liste des Piéces decartment annexe page 75.

. Corpsdelamachine .................. 1 M. Mécanismede pince-fil ...............
Corpsdelamachine .................. 3 N. Synchronisateur ......................
. Mécanisme de arbre supérieur et barra P. Mécanisme du boitier de contrdle .. ...
Qaiguiller ... ... ... ... B¢wGlon L 7 . . e
Q. Mécanisme de la pressiond’air ........
Mécanisme de I'entrainement ......... 9 A e
R1. Mécanisme de I'equipment en
Mécanisme de |'entrainement ......... 1" alimentation électrique ...............
Tricurdeboutons .................... 13 R2 . Mécanisme de I'equipment en
. alimentation électrique ...............
Tricurdeboutons .................... 15
S. Jeu d'accessoires (Piéces en option
Tricurdeboutons .................... 19 ( P )
T. Circuitsimprimés .....................
Tricurdeboutons .................... 23 P
. . ) U. Piécessupérieures de lamachine .......
Tricur de boutons (Piéces en option) 27
V. Mécanisme du plateau de la machine
. Mécanisme de |'arbre inférieur ........ 29 P
W1. Jeud'accessoires (Pidces en option
. Mécanisme de module d’ arbre ( ption)
inférieur ........ ...l 31 W2 Jeu d’accessoires (Piéces en option)
Lubrification ......................... 35 Z. Accessoires .............. ..
Lubrification ......................... 37 Ga. Liste des Piécesdecartment ...........
Mécanismedetire-fil ................. 37  Wal. Etiquettesd’avertissement ............
. Mécanisme del'enfilage .............. 39  Wa2. Etiquettesd’avertissement ............
. Mécanisme du bobineur .............. 4 Index ...
. Mécanisme de coupe-fil ............... 43



Notas para usar este Manual de Piezas

Este libro ha sido compilado baséndose en los datos de que se disponia en mayo 1998.
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Las piezas suministradas como conjuntos completos se enmarcan con una linea
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A1 . E4EHR / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE [qQTv B Ad NAME OF PARTS RV
3 104450109 | 3|dat-s RUBBER CAP, 8
4 159928009 HEVR DT RUBBER CAP, 15
5 $20164009 1|dat13 RUBBER CAP, 13
6 140392009 1HA1074 OIL CAP
11 104450109 | 3|dat-s RUBBER CAP, 8
12 104449009 1|dat15s RUBBER CAP, 15.5
13 140392009 IEZOPX OILCAP
14 $37915009 1|~y khc=R BED COVER, R
15 $41675109 1{~Y K HIS=L BED COVER, L
16 106629002 | 6|y xxa37 SCREW, SM4.37
17 018680522 | 2|7+ #u ra37xs BOLT, SOCKET SM4.37X5
18 $41669009 1|P—nz2a~n—4 ARM SPACER
20 062711212 | 3|+ ~=47632x12 SCREW, PAN SM4.76-32X12
21 541670009 xorassz FACE PLATE ASSY
21-1 $41671009 Mxs s FACE PALTE
21-2 $41672000 IEPECE PACE D PACKING
22 062401012 | 3|+ ~amaxi0 SCREW, PAN M4X10
26 $37920009 17 e n5- THREAD TAKE-UP COVER
27 062680612 1% ~24.37-40%6 SCREW, PAN SM4.37-40X6
29 $42227009 11902 FMG3 RUBBER CAP, MG-3
45 541763009 1|41 Khsg=L SIDE COVER, L
46 $41764009 1% 1 Khc=R SIDE COVER, R
47 008300604 | 8|+ r>xa3x6 SCREW, TRUSS M3X6
85 541673001 1P1H-ks2 EYE GUARD ASSY
85-1 $41733001 174 H-—FrUYsr1as3 EYE GUARD SETTIING PLATE ASSY
85-1-1 $34844001 1PAH-FrUYrq4 EYE GUARD SETTING PLATE
85-1-2 $41709001 "PAH-—Frdq EYE GUARD BASE
85-1-3 $36071001 1|71 H-F 7o %y EYE GUARD SCREW
85-1-4 $36070001 171 H-FERS KR SPRING, EYE GUARD
85-1-5 106129002 1|#v r357 NUT, SM3.57
85-2 $41674000 1|714-F EYE GUARD
85-3 100257010 | 2|> x 2357 SCREW, SM3.57
85-4 106129002 | 2[+v +3.57 NUT, SM3.57
A7 3 BE ” OPTION PARTS “
910 $37057001 1EMA LY FRN—43 EM SWITCH SPACER, 3
118-705-050
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A2 . ={&R81% / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina
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A2 . E{KEF / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE [qTY B AA NAME OF PARTS RM|
1 541745001 Hesrxxs 99y POSITIONING BEARING
2 018501236 4|7+ £ k5X12 BOLT, SOCKET M5X12
3 028050246 4182 H %25 WASHER, SPRING 2-5
4 025050236 AleSHHRFaYS WASHER, PLAIN M 5
5 $41746000 A E I EYE BOLT
6 021060206 11223+ b6 NUT, 2 M6
7 $41747009 1By H T oo BM SUPPORT BASE
8 S$41748001 118smMyH T o599 BM SUPPORT FULCRUM SHAFT
9 149996001 HNANYThaey b 2T STOP CAM SET SCREW
10 105299002 1{b2%6.35 SET SCREW, SM6.35
1 541749001 2125 X Y H X116 WASHER, THRUST 16
13 541750001 1|n5-16 COLLAR, 16
14 018061636 1|7+ #FE L F6X16 BOLT, SOCKET M6X16
15 S41751001 1{va1 2z BOTTOM PLATE
16 018501036 3|7+ H 1 bSx10 BOLT, SOCKET M5X10
18 541752001 1BMYHI XS K4 BM SUPPORT SLIDE SHAFT
19 541753001 1|2A~=1#56 SPACER, 5.6
20 018061636 1|73 HI k6x16 BOLT, SOCKET M6X16
21 503695001 1|¥% %6 WASHER, PLAIN 6
22 541754000 1NAZ1 KDY HY 2 SLIDE CYLINDER ASSY
23 $14473000 2|CQ2% )L k M5X60 BOLT, CQ2 M5X60
24 $41940000 1|T 77k — 2042551248 AIR TUBE, 0425S (L = 1240)
25 518387004 1z7-5F21-7 AIRTUBE, 4 (L= 1300)
26 S41757001 2|BMYHYIH AN Y BM SUPPORT BASE SLIDE SHAFT
27 012060636 4|7+ ES56X6 SET SCREW, SOCKET (FT) M6X6
28 $41758001 1|BMBHIRZAANY S 4 SLIDE SHAFT, BM SUPPORT (R)
29 012060636 2|7F+ES6X6 SET SCREW, SOCKET (FT) M6X6
30 541759001 1|smM% 4 IR BM SUPPORT, R
31 018501236 3|7+ HI k5X12 BOLT, SOCKET M5X12
32 $41760001 1231 K14 SLIDE PLATE
33 062401016 1|#+~2aax10 SCREW, PAN M4X10
34 028040246 1|82 Hx2-4 WASHER, SPRING 2-4
35 025040236 1eSHHRxFII4 WASHER, PLAIN M 4
36 $41761001 1lsMaz 153 Ly o4 ADJUSTING SHAFT, BM BASE
37 018061636 3|7+ % bexi6 BOLT, SOCKET M6X16
38 503695001 3% H %6 WASHER, PLAIN 6
39 104833009 1|dat>a3 RUBBER CAP, 4.3
40 $41762009 1|E—42—-41750 MOTOR BASE, 750
a4 018062036 4|7 F K b 6X20 BOLT, SOCKET M6X20
42 028060246 QA N2 H %26 WASHER, SPRING 2-6
43 025060236 AleSH¥HzFave WASHER, PLAIN M 6
a4 104450109 4|56+t >8 RUBBER CAP, 8
48 S41765009 1ooahn- REAR COVER
49 008400604 5[+ F3> x24ax6 SCREW, TRUSS M4X6
50 $41767000 117a-nr17 BLOW PIPE
51 $31704000 1|[T7-—F2—74x1260 AIRTUBE, 4X1260
52 625010000 #1022 5> 7NK-2N CORD HOLDER, NK-2N
53 062400616 1|+~ amaxe SCREW, PAN M4X6
54 $41768001 VA & BEAD BASE
55 $41769001 2|99 T HINGE SHAFT SUPPORT
56 018403036 8|7 F %) kax30 BOLT, SOCKET M4X30
57 104821009 2|3 4+105 RUBBER CAP, 10.5
58 017086006 6|4 k8X60 BOLT, M8X60
59 213650001 6|72.3X8.5X385T WASHER, 2.3X8.5X38ST
60 028080246 6|/ H %28 WASHER, SPRING 2-8
61 021080206 6|22+ b8 NUT, 2 M8
62 158830001 2|l BED HINGE
63 158831001 2l SEL PIN
64 048080342 2|+ 2 JE8 RETAINING RING, E8
151-705-050



A2 . KRR / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina
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A2 . EEER / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY ELxA NAME OF PARTS RM|
65 025100132 2le>¥Hx2a%10 WASHER, PLAINS 10
66 158832009 2|l Yy I dL HINGE PIN SUPPORTER RUBBER
67 012060636 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
68 018061636 4|7+ FE N F6X16 BOLT, SOCKET M6X16
69 028060246 48 Y H 2 2-6 WASHER, SPRING 2-6
70 025060236 dlESHYHXF296 WASHER, PLAIN M 6
71 541770009 2|19y v3y CUSHION
72 $41771001 1INV FaFs1481 BED SETTING BASE
73 018061636 7+ KL r6x16 BOLT, SOCKET M6X16
74 018401236 2{7F#N Fax12 BOLT, SOCKET M4X12
75 025040236 2|59 HxFaY4 WASHER, PLAIN M 4
76 159928009 1|dat1s RUBBER CAP, 15
78 $41772009 MER S TIAVE A OIL PAN ASSY
78-1 $41773009 IEE @ A OIL PAN
78-2 154467001 LR AR =X AV DUST OILER
78-3 037301215 2|V~ R EL3X12 TAPPING SCREW, PAN V M3X12
78-4 $18093100 117 2 £ E4xa WICK, 4X4 (L= 1100)
79 114486002 1KVt 15-%41 OILER
80 062300616 5|F~am3xe SCREW, PAN M3X6
81 $41774001 ey —41 SENSOR BASE
82 018400836 2|7+ b axs BOLT, SOCKET M4X8
83 025040236 2|ESHHEFaY4 WASHER, PLAIN M 4
84 028040246 2524 %24 WASHER, SPRING 2-4
85 541673001 1FP1H-—Ks3 EYE GUARD ASSY
87 028040246 8{/XxHHx2-4 WASHER, SPRING 2-4
88 $09197000 1{aE-FKartO-5 SPEED CONTROLLER
89 $14085001 1Nz7P-F21-7F AIR TUBE, 4X82
90 021060206 11222+ b6 NUT, 2 M6
91 544775000 HAraner2Tp FELT
92 018401236 1|7+ FEN baxi2 BOLT, SOCKET M4X12
151-705-050



B. ki - &H#&RS{% / Upper shaft and needle bar mechanism
/ Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aigulle
/ Mecanismo del eje superior y la barra de aguaja
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B. ki - #14&%R91R / Upper shaft and needle bar mechanism
/ Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille
/ Mecanismo del eje superiory la barra de aguaja
REF.NO. CODE [qQ7Y ErAq NAME OF PARTS RM]
1 $41677001 1oy UPPER SHAFT
2 153040001 175> v K73 CRANK ROD ASSY
2-1 144712001 2|y 22476 SCREW, SM4.76
3 $41678001 19759 28 0F UPPPER SHAFT BUSH, F
4 014780622 1P+ rxxTe357#3 SET SCREW, SOCKET (CP) SM6.35
5 140726000 19759 280Mm UPPER SHAFT BUSH, M
6 072630260 1|~7 U F6302vV BALL BEARING, 6302VV
7 048150142 1{rx7¥%amc1s RETAINING RING, C15
10 152231000 1wurto529 COUNTER WEIGHT
11 100250001 1o 229714 SCREW, SM7.14
12 014770622 2|7+ r x 2 U359 82 SET SCREW, SOCKET (CP) SM6.35
13 101706001 1|+ 22635 SET SCREW, SM6.35
14 $41679001 1rugsLeneys THREAD TAKE-UP LEVER ASSY
14-1 $41680001 1l5oEr93 THREAD TAKE-UP ASSY
14-2 152236001 1FoErs4To THREAD TAKE-UP SUPPORT STUD
14-3 152237001 IV E e NEEDLE BAR CRANK
14-4 132051001 1|+%35 23570 SCREW, FLAT SM3.57L
14-5 152238001 1nugsLehy NEEDLE BAR CONNECTING ROD
14-6 541696001 HIAVE EE X YA NEEDLE CLAMP ASSY, 8.72
14-6-1 062680812 1|4 ~2437-a0x8 SCREW, PAN SM4.37-40X8
15 014760622 1|7+ k229595 SET SCREW, SOCKET SM5.95
16 541928001 VRt A=k NEEDLE BAR GUIDE SLIDE BLOCK
17 $37927000 RV E LR NEEDLE BAR GUIDE
18 062670612 4|4 ~2357-20X6 SCREW, PAN SM3.57-40X6
19 $41683000 AV E NPT b NEEDLE BAR GUIDE BASE
20 062781412 2|+~ 0635-28x14 SCREW, PAN SM6.35-28X 14
21 541684000 1AUESPLFAF NEEDLE BAR GUIDE, F
22 018501036 | 2|7+ krsx10 BOLT, SOCKET M5X10
23 541685001 L AVE 2 X PNV NEEDLE BARBUSH, U
24 541686001 INAVE B X M) NEEDLE BARBUSH, D
25 $41687001 IR STt NEEDLE BAR BUSH BASE, F
26 154627001 1|7\ U #e 2 2 DS NEEDLE BAR BUSH, DS
27 018681232 2|7 K b 437-40X12 BOLT, SOCKET SM4.37-40X12
28 $37940001 1MN1FF¥xEL LOCATORPIN
29 $37928019 2|3 > /vUDPXITNY NEEDLE, DPX17NY (#19)
30 $41688000 11252 khn5—- THRUST COLLAR
31 014760622 2|7+ 22595 SET SCREW, SOCKET SM5.95
32 101482001 eenrovsyas CONNECTING ROD PARTITION PLATE
33 $41689001 IVELE EXPF P NEEDLE BAR CLAMP LEVER
34 S41697001 AVE ZEE AT D] NEEDLE BAR CLAMP ASSY, 7.92
34-1 062680812 1|+ ~2437-a0x8 SCREW, PAN SM4.37-40X8
36 $41691001 1|y FSPp NEEDEL BAR, IP
37 $41692001 IEPENVE R AUXILIARY NEEDLE BAR
38 541693001 HIEPZ DT SHOULDER SCREW, M4
39 $41694001 1NYRxTPLFq NEEDLE CLAMP GUIDE
40 $41695001 2[/1Y Fx NEEDLE CLAMP
41 018680822 2|7+ F ka37xs8 BOLT, SOCKET SM4.37X8
42 110735002 2|52 WASHER
43 144458001 2{727 Y% b AZXT3ST SET SCREW, SM3.57
"FTa e “ OPTION PARTS ”
29 $37928021 2|3 v > ypPxITNY NEEDLE, DPX17NY (#21)
118-705-123



C1.:% ') 1% / Feed mechanism / Transportvorrichtung / Mécanisme de |’entrainement
/ Mecanismo de la alimentacién

37
§—36
— 12 15
r—‘:arJ—ﬁ)‘@ @ém@ﬁ
32- ? 32—? 3|1 32—? 9
g—ss 30
23 24 20 ‘F @-P

@) 0" S e

118-705-202




C1.:&2') ¥R / Feed mechanism/ Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién

REF.NO. | CODE [qQ7y £ 41 NAME OF PARTS RV

1 41698001 | 1|x+ & UL /S~2 3 X-FEED LEVER ASSY

1-1 541699000 |  1]x# % Y L/S~100 X-FEED LEVER, 100

1-2 152743001 | 1|3axsunsdv TACK LENGTH SLIDE BLOCK
1-3 156956001 | 1|u>5 vy LINK SHAFT

1-4 014760622 | 1|7% b 2% U595 SET SCREW, SOCKET SM5.95
1-5 $37932001 [ 1[#7unsan FEED CAM ROLLER

1-6 537933001 | 1|amvs ROLLER SHAFT

1-7 014760622 | 1|7+ x % U595 SET SCREW, SOCKET SMS5.95
2 $41700001 | 1|4 %> K9x HOME POSITION DOG, X

3 062680612 | 1> ~2437-40%6 SCREW, PAN SM4.37-40X6
4 537934001 | 1|xA UL/~ x50 FEED LEVER BUSH, X

5 183493001 [ 1[#5uvseyrn5-93 SET SCREW COLLAR ASSY
51 509212001 | 1€y rh5- SET SCREW COLLAR

5-2 101706001 |  2[h x % U635 SET SCREW, SM6.35

6 541701001 | 1|y45uL/s~2 3 Y-FEED LEVER ASSY

6-1 537936001 | 1|44 yL/c— Y-FEED LEVER

6-2 152743001 | 1[a23x5unsdv TACK LENGTH SLIDE BLOCK
6-3 $37933001 | 1|amvy ROLLER SHAFT

6-4 014760622 | 1|7 b %3 U595 SET SCREW, SOCKET SM5.95
6-5 152743001 | 1|aaxsunsdv TACK LENGTH SLIDE BLOCK
6-6 $41702001 | 1|n2av vy SLIDE BLOCK SHAFT

67 048040342 | 1|+ %74 RETAINING RING, E4

6-8 528090001 | 1|ev bn35- SET SCREW COLLAR

6-9 014680422 | 1|7 b x3 Y4377 %3 SET SCREW, SOCKET (CP) SM4.37
6-10 014760622 | 1|7+ b 3595 SET SCREW, SOCKET SM5.95
7 152760051 [ 1[s545 ULt~y VERTICAL FEEDING LEVER SHAFT
8 048180142 | 1|rx7¥23%C8 RETAINING RING, C18

9 152756001 | 2(x5x h# 318 THRUST WASHER, 18

10 014760622 | 1|7+ b 43595 SET SCREW, SOCKET SM5.95
1 541703000 | 1{PMF 54 hx PM BRACKET, X

12 $41704001 | 1|42 Y 4x FEED CAM

13 014760622 | 2|7+ b % %595 SET SCREW, SOCKET SM5.95
14 $41705001 | 1|n46oox CAM SHAFT, X

15 070688850 | 3| ¥~ resszzNR BALL BEARING, 688ZZNR

16 018404532 | 4|73 # . b axas BOLT, SOCKET M4X45

19 $37937001 | 1|47 unarssrvk FEED CAM BRACKET

20 $37941001 [ 1|42 unay FEED CAM, Y

21 014760622 | 2|7+ b %3 ¥5.95 SET SCREW, SOCKET SM5.95
22 $37939001 | 1|n4avs CAM SHAFT

23 048060342 [ 1|+ x7E6 RETAINING RING, E6

24 070688850 | 2|54 4 68822NR BALL BEARING, 688ZZNR

25 $37940001 | 2|1#¥xp> LOCATOR PIN

26 062681012 [ 2| ~2437-40%10 SCREW, PAN SM4.37-40X10
27 537942000 | 2|nv 7L snTs COUPLING HUB, 8

28 $37943000 | 2|nYFULINT635 COUPLING HUB, 6.35

29 537944000 [ 2|nyFursan-+ COUPLING SPACER

30 014760622 | 8|73+ 22595 SET SCREW, SOCKET SM5.95
31 41706001 | 1|2 UF1T7oF 112 FEED BAR GUIDE PLATE

32 145318001 | 4[> x2va37 SCREW, SM4.37

33 100032004 |  2(#5xva37 SCREW, FLAT SM4.37

34 537946001 | 1|+2u5>5> Ky FEED HOME POSITION DOG
35 062300512 |  1|3~23xs SCREW, PAN M3X5

36 537947001 [ 1|#>F>t>¥—-+Uvs1s  [HOME POSITION SENSOR SET PLATE
37 $41707001 | 1|xt>%—tyv o132 X-SENSOR SETTING PLATE
38 062680612 | 2|+ ~24.37-40%6 SCREW, PAN SM4.37-40X6
39 100645003 [ 1[# 5% WASHER
118-705-202
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C2 .:&") B3{% / Feed mechanism / Transportvorrichtung / Mécanisme de I’'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE |qQTY B2 x4 NAME OF PARTS RM]

1 $41777001 UERDEER A FEED BAR ASSY

1-1 541778001 1#7UKg143 FEED BASE ASSY

1-1-1 516431001 2|sx115% STUD, 5X 11

1-2 541780001 HEXDEESTH FEED BAR ASSY, X

1-2-1 516431001 2|sx115 % STUD, 5X11

1-3 541782001 HERDE EE% FEED BAR, Y

1-4 $41783000 1|voxa~5x CROSS ROLLER, X

1-5 $41784000 1lvoxa-~5y CROSS ROLLER, Y

1-6 018501636 8|7+ #un rsxie BOLT, SOCKET M5X16
1-7 018501036 8|7+ #un rsxi0 BOLT, SOCKET M5X10

2 018500836 3|7+ H ksxs BOLT, SOCKET M5X8

3 018500636 1|7+ # ksxe BOLT, SOCKET M5X6

4 541785001 1F2YHi5~ FEED COVER

5 008400604 2|+ 3> 204ax6 SCREW, TRUSS M4X6

6 541786000 1A UhHY 142 FEED DECORATIVE PLATE
7 541787101 1Ay 577 3A WORK CLAMP ARM ASSY, A
7-1 541789001 1Az F WOOK CLAMP SET ARM
7-2 018401636 2|7+ En b axie BOLT, SOCKET M4X16
7-3 028040246 2[5z 224 WASHER, SPRING 2-4

7-4 025040236 2lesysizFaya WASHER, PLAIN M 4

7-5 018401036 8|7+ #u kaxi0 BOLT, SOCKET M4X10
7-6 541791000 2[xA—4 SPACER

7-7 541792000 IDPE LN CYLINDER ASSY

7-8 541794001 2|7~taA FOOT, A

7-9 018400836 4|7+ HI b axs BOLT, SOCKET M4X8
7-10 514974001 2|A4T+v b PRESSER NUT

7-11 102707002 2|y 4z WASHER, PLAIN 4

7-12 B 2|#4zx WORK CLAMP

7-13 521716001 2{F a2 AV K2R TaX10 SCREW, BUTTON HEAD M4X10
7-14 028040246 IRES S EPN WASHER, SPRING 2-4
7-15 102707002 2|¥H % WASHER, PLAIN 4

8 $41801001 HEFAEEEEE FEED PROTECTED PLATE
9 018401036 2|7+ FN baxi0 BOLT, SOCKET M4X10

10 028040246 2182 ¥ Hx2-4 WASHER, SPRING 2-4

1 025040236 2|lesHHxFaYa WASHER, PLAIN M 4

12 518387007 1z7-Fa2~-7 AIR TUBE, 4 (L = 370)

13 508125000 1|7~k — 2451 AIR TUBE, 4-51 (L=410)
14 $41635000 11T 7+ — X04255031B AIRTUBE, 04255 (L=310)
15 $41935000 1]T 7+ — 2042550358 AIR TUBE, 04255 (L = 350)
16 519557000 2[atisa=4>714 MINIATURE UNION, Y4
17 018501636 2|7+ %0 ksxie BOLT, SOCKET M5X16

18 028050246 282 H 225 WASHER, SPRING 2-5

19 025050236 2leSH¥HxFaYys WASHER, PLAIN M 5

20 541802001 HEZVEEY B FEED PLATE BASE

21 018401036 2|7+ KN b ax10 BOLT, SOCKET M4X10

22 028040242 VIRES S E PN WASHER, SPRING 2-4

23 025040136 2lESH¥Hxv A, WASHER, PLAINS 4

24 # UECDVEE] FEED PLATE

25 519543001 2|y A% WASHER

26 028040246 2{18x ¥ H 24 WASHER, SPRING 2-4

27 018400636 2|7+ FI kaxe BOLT, SOCKET M4X6

28 541804001 1l3davansx RULLER

29 025040236 2leSYHxFana WASHER, PLAIN M 4

30 028040246 2|1 x ¥ H %2-4 WASHER, SPRING 2-4

31 018400836 2|7 F %K b axs BOLT, SOCKET M4X8

32 541943000 2|I 7k — 2042551458 AIR TUBE, 0425S (L = 1450)
34 $46740001 1|++~23xa2 SCREW, PAN M3X42
151-705-202
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D1.7 1« — & — % / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones
REF.NO. CODE |qQ7TY £ X4 _ ~ NAME OF PARTS RM
1 $41511001 | 1|71-4-~-212% FEEDER BASE PLATE
2 118550001 | 2|svv#ee PIN, DOWEL
3 017086006 | 3 |# K 8xe0 BOLT, M8X60
4 028080246 | 3|/tx#H 228 WASHER, SPRING 2-8
5 213650001 |  3|72.3x8.5x38sT WASHER, 2.3X8.5X38ST
6 021080206 3(2va+V 8 NUT, 2 M8
7 $41512001 | 1|1F¥x7avsc POSITIONING BLOCK, C
8 018062036 2|7+ HI bex20 BOLT, SOCKET M6X20
11 028060246 | 2|/<x##H %26 WASHER, SPRING 2-6
12 $24089001 |  1|# k8xs0 BOLT, M8X50
16 021080206 11224+ b8 NUT, 2 M8
17 541960001 LR e VRV o SENSORSETTING PLATE
18 018401036 | 2|7+ # .1 kax10 BOLT, SOCKET M4X 10
19 028040246 | 2|/<x4#x2.4 WASHER, SPRING 2-4
20 025040236 | 2|e>#H2F2a WASHER, PLAIN M 4
21 $41513001 | 1|714-21k1% FEEDER TAKE SHELTER PLATE
22 $44688000 | 1|75 7Lss— CLAMPING LEVER
24 $43640001 | 1|y #2 WASHER
25 118550001 | 2[zvvxes PIN, DOWEL
26 $41514001 | 1|<F%x7av s POSITIONING BLOCK, B
27 018063036 2(7F %Ki r6x30 BOLT, SOCKET M6X30
28 028060246 | 2|/<x¥#x26 WASHER, SPRING 2-6
30 $41515001 | 1|n/sFx3amt114 LOOP WIDTH ADJUSTING PLATE
31 $44688000 | 1|735>7Lsc— CLAMPING LEVER
33 $43640001 | 1|¥#x WASHER
34 $41516001 | 1|1Fx¥x7Ovsa POSITIONING BLOCK, A
35 018063036 2|7+ FN h6x30 BOLT, SOCKET M6X30
37 028060246 23 Y Hx2-6 WASHER, SPRING 2-6
38 $24250001 | 1|4 r8x90 BOLT, M8X90
39 021080206 | 2|22+v k8 NUT, 2 M8
100 $41517000 | 1|sUsH—wFT54Y b CYLINDER ARM BRACKET
101 156958001 | 2[z1~rtouszss FEED ROCK ARM STUD
102 018062036 2|7+ K k6x20 BOLT, SOCKET M6X20
103 028060246 | 2|/<x# 7 %26 WASHER, SPRING 2-6
104 076002800 | 2|5 v ¥4 4600222 BALL BEARING, 600222
105 048320242 | 2|k A7 7+awC32 RETAINING RING, C32
106 $41518101 | 1|7 KWy d—n37 DRIVING CYLINDER ARM
107 $09132051 | 1|erxzy—F4z PINCH SLEEVE ASSY
107-1 018063022 | 1|7+ kex3o BOLT, SOCKET M6X30
109 $41519001 | 1|3 v s ruvrnzEsy CYLINDER SETTING ARM SHAFT
110 048150142 | 1|k x2¥5a%cis RETAINING RING, C15
11 116920001 | 2{+4uso252py> s THRUST RING
112 $12134001 | 1|+nt4TH5— INNER PRESSER COLLAR
113 012060636 | 2|7+t S6xs SET SCREW, SOCKET (FT) M6X6
114 $41520001 | 1|sus Lo CYLINDER CONNECTING ROD
115 $09132051 | 1|er¥zy—743 PINCH SLEEVE ASSY
115-1 018063022 | 1|7+ #1 k6x30 BOLT, SOCKET M6X30
118 $41521000 | 1|2 vs a—25%107 3 CYLINDER ASSY, 25X 10
118-1 $41522000 | 1| U > 4 —25%10 CYLINDER, 25X10
118-2 $41523000 | 1|2vv+vonsasst KNUKLE JOINT
118-3 $41524000 2(Fvoanes PIN
118-4 $11426000 | 2|Ta%1=+>4ams ELBOW UNION, 4M5
119 025100236 | 2|es#s2F210 WASHER, PLAIN M 10
120 $41525001 PP ER &2 CYLINDER SUPPORT
121 018061636 2|7+ HKI L6X16 BOLT, SOCKET M6X16
122 028060246 | 2|/<x ¥ # %26 WASHER, SPRING 2-6
123 025060236 2|leS>¥HxF26 WASHER, PLAIN M 6
124 541526001 1A MYN=—41 STOPPER BASE
125 018061636 | 2|7+ # . kex16 BOLT, SOCKET M6X 16
126 028060246 2|82 ¥ H %26 WASHER, SPRING 2-6
127 $14874000 | 1|vavorrv—ix SHOCK ABSORBER
129 $41527001 | 1|e>#—rUvsa% SENSOR SETTING PLATE
130 0A5401006 | 1|+~2/¢% £54ax10 SCREW, PAN (S/P WASHER) M4X10
151-705-256
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D2 . 7 1 — 4 —[{% / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones
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D2. 7 1« — & —[¥l{R / Feeder mechanism / Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE Q'TY ErxAq NAME OF PARTS R_I\_/_ll

131 541528001 Nery—-Fr7J SENSOR DOG

132 060400816 1]7¢4 > Faxs SCREW, BIND M4X8

133 $41529001 2[k~2a=ZVrPF1LY FORK UNIT GUIDE SHAFT

134 012500536 417+ ES5XS SET SCREW, SOCKET (FT) M5X5
136 $41530001 4le>Hy—tVVr12 SENSOR SETTING PLATE

137 060400816 417514 > Faxs SCREW, BIND M4X8

138 025040236 S5le>¥HxrFasa WASHER, PLAIN M 4

139 544979000 HeavopPFu—i SHOCK ABSOBER

140 544978001 WrIv—id4q ABSOBER BRACKET

142 541912001 1N FH=-FyyT HAND GUARD SUPPORT

143 018061436 2{7+ K r6X14 BOLT, SOCKET M6X14

144 028060246 2{8x ¥ H 26 WASHER, SPRING 2-6

145 025060236 2(ESH¥HEFI1Y6 WASHER, PLAIN M 6

146 S41913100 1N BH=-FK1 HAND GUARD, 1

147 004400814 2[+¥%>04x8 SCREW, FLAT Mi4X8

148 $41914000 N FH—F2 HAND GUARD, 2

149 531258001 4| +4>204x6 SCREW, FLAT M4X6

150 $41531001 LI PRl - CYLINDER BASE ASSY

150-1 541532001 1oV d—FKaq CYLINDER BASE

150-2 541533000 2|75>9Fva FLANGE BUSHING

150-3 060400616 2[/81 > FMaxe SCREW, BIND M4X6

151 018062036 2|7+ £ b6X20 BOLT, SOCKET M6X20

152 028060246 2(5x Y Hx2-6 WASHER, SPRING 2-6

153 541534000 1) > 516X407 2 CYLINDER ASSY, 16X40

153-1 541535000 1|2V > 516x40 CYLINDER, 16X40

153-2 511426000 2|lTrFEa=F>4ams ELBOW UNION, 4M5

154 116662004 2|94 % WASHER, PLAIN

155 153218001 Woatbg1%nS— LOWER THREAD RETAINER COLLAR
156 541536001 HovdLo vt CYLINDER CONNECTING PLATE
157 $41537000 1|2V 516X1257 3 CYLINDER ASSY, 16X125

157-1 541538000 1|20 416X125 CYLINDER, 16X125

157-2 $11426000 2|z K= aM5 ELBOW UNION, 4M5

158 $37454000 1h¥=+vonzaset KNUCLE JOINT

159 $41539001 1H1ESY GUIDE SHAFT

160 021500216 2|23+ ks NUT, 2 M5

161 028050246 2|/8x Y H 225 WASHER, SPRING 2-5

162 028050246 1|82y Hx25 WASHER, SPRING 2-5

190 028030246 2(/8x ¥ H %23 WASHER, SPRING 2-3

191 $41540000 1Wh=2TF545 VbR FORK BRACKET, R

192 512004000 4ly=rJva LINEAR BUSH

193 0A5400806 2| +F Y 34X8DB SCREW, PAN (S/P WASHER) M4X8
194 523653001 WA RFLR YIS SLIDE BASE STOPPER

195 062300502 2|+ ~2a3Xs SCREW, PAN M3X5

196 $12054000 17vyar CUSHION

197 062401016 1]#~204x10 SCREW, PAN M4X10

198 025040236 1Hes¥HxFaga WASHER, PLAIN M 4

199 541541001 WE=24F5>2avFT FORK POSITION DETECTOR DOG
200 $41630001 Wh=v14Fro2avry2 FORK POSITION DETECTOR DOG, 2
201 018401036 2|7+ HK) +ax10 BOLT, SOCKET M4X10

202 028040246 2[5 x Y HR2-4 WASHER, SPRING 2-4

210 028040246 2|/8x Y Hx2-4 WASHER, SPRING 2-4

211 $41542001 1|1E> PIN

212 048050142 1 hxT7T93%Cs RETAINING RING, C5

213 012400436 2|7FreSaxa SET SCREW, SOCKET (FT) M4X4
214 541544001 U i 2 GUIDE SHAFT

215 012060636 1|7+ ES6x6 SET SCREW, SOCKET (FT) M6X6
216 $41545201 1Nk-2251F1% FORK SLIDE PLATE

217 018501236 2|7F KN b5X12 BOLT, SOCKET M5X12

218 028050246 2(8xH¥HR25 WASHER, SPRING 2-5
151-705-256
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D2.7 1 — & —H{& / Feeder mechanism /Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

17

REF.NO. CODE Q'TY e AA NAME OF PARTS RM|

219 026050136 2leSH¥HxaH 45 WASHER, PLAIN S 5

220 $41543100 k=9 T34 Y FF FORK BRACKET, F

221 543636001 2|F a2~ K3 IsSx18 SCREW, BUTTON HEAD M5X18

222 028050246 2824 Hx2-5 WASHER, SPRING 2-5

223 026050136 2|1ESHYHrAHES WASHER, PLAINS 5

224 021500216 21223+ b5 NUT, 2 M5

225 541548100 2l0—-20—=1) 4207 = ROTARY CYLINDER ASSY, 20

225-1 541549100 2lo—-2Y=-2) 4 ROTARY CYLINDER

225-2 $11426000 4T uEI=F > aM5 ELBOW UNION, 4M5

226 541550100 210 4= DY e A CYLINDER SETTING BASE

227 018402536 4\ 7K b axas BOLT, SOCKET M4X25

228 513330001 41820 SPRING HOOK

229 $16422001 2lex /%2 SPRING

230 541551001 A= DA R ROTARY CYLINDER SHAFT

231 110367001 2149 H % WASHER, PLAIN SPECIAL 8

232 012500536 2|7+ ES5x%5 SET SCREW, SOCKET (FT) M5X5

237 $41553000 2|k—-9 TV FORK BUSHING

238 048120142 Al b x7T 93712 RETAINING RING, C12

239 $43958001 21— hFTY FORK SHAFT

240 012400436 4|17+ ESaxa SET SCREW, SOCKET (FT) M4X4
<HEyL—7 B> < For medium materials loop >

247 544958001 2| k=9 "+ 7BV 3 FORK ASSY, B

24741 543960001 2|5 k=9h+ 8B FORK, B

247-2 012400436 4|7+ ESaxa SET SCREW, SOCKET (FT) M4X4

247-3 541626001 215 k=9 7201 FORK SHAFT, 2.0L

247-4 541627001 2|K—-9%7208 FORK SHAFT, 2.0S

247-5 012400436 417+ ESaxa SET SCREW, SOCKET (FT) M4X4

251 541556101 21N XA T YUY F1 R LOOSEN LOOP PRESSER SET PLATE

252 017501006 415K b 5X10 BOLT, M5X10

253 028050246 48 Y Hx2-5 WASHER, SPRING 2-5

254 541557001 1z xrFHIF LOOSEN LOOP PRESSER FOOT, F

255 $41558001 1lzrx4418 LOOSEN LOOP PRESSER FOOT, B

256 $21715001 41K e~V KX Tax6 SCREW, BUTTON HEAD M4X6

257 $41559000 1Whk=9hFTZXMYN FORK STOPPER

258 018401636 2{7F KN baxie BOLT, SOCKET M4X16

259 028040246 2{NxH¥H %24 WASHER, SPRING 2-4

260 025040236 2{eSH¥HxFaI4 WASHER, PLAIN M 4

261 541560001 U EZASE UM A 7 COVERSETTING PLATE, A

262 541561001 MWhI—=rYY 51428 COVER SETTING PLATE, B

263 018401036 417 > K b ax10 BOLT, SOCKET M4X10

264 028040246 QN2 ¥ H x2-4 WASHER, SPRING 2-4

265 541563109 U PRS- b PATY FEEDER COVER

266 0A5400806 4| +F ¥ 14X8DB SCREW, PAN (S/P WASHER) Mi4X8

267 028040246 4z Y Hx2-4 WASHER, SPRING 2-4

268 025040236 45 HxrFII4 WASHER, PLAIN M 4

270 543634101 L 12 AV CONNECTING PLATE

271 018400836 2|7 FFI b axs BOLT, SOCKET M4X8

272 028040246 2(1xH¥H %24 WASHER, SPRING 2-4

273 025040236 2le>¥HxFava WASHER, PLAIN M 4
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D2.7 « — & —P{k / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones
REF.NO. CODE [qTy L X1 NAME OF PARTS RM]

"AT o mE" “ OPTION PARTS ”
<WipL-7H> <For light materials loop>

246 544957001 2[t—sn+Jay 3 FORK ASSY, A

246-1 $43959001 2|k = hFJA FORK, A

246-2 012400436 | 4|7+ Saxa SET SCREW, SOCKET (FT) M4X4

246-3 541626001 2{F—27 T 720L FORK SHAFT, 2.0L

246-4 541627001 2{F—2 9208 FORK SHAFT, 2.0S

246-5 012400436 | 4|7+ ESaxa SET SCREW, SOCKET (FT) M4X4
<EN-78> <For heavy materials loop >

248 544959001 2[k-ohrTcy s FORK ASSY, C

248-1 543961001 2| k=9 Hh+JC FORK, C

248-2 012400436 | 4(7+ES5axa SET SCREW, SOCKET (FT) M4X4

248-3 541626001 2[k-2vv 5200 FORK SHAFT, 2.0L

248-4 $14627001 2[x-2 2208 FORK SHAFT, 2.0S

248-5 012400436 | 4|7+t Saxa SET SCREW, SOCKET (FT) M4X4

151-705-256
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D3 . 7 1+ — & —¥{% / Feeder mechanism / Knopfsortierer / Tricur de boutons

/ Mecanismo de botones
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D3. 7 1 — & —B{% / Feeder mechanism / Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones
REF.NO. CODE |qTY B Ad NAME OF PARTS RM]
298 025060236 | 2|eS¥#HxFave WASHER, PLAIN M 6
299 $44980001 1|% —3x3x77 KEY, 3X3X77
300 541562009 Hw-—72=vr41 LOOP UNIT BASE
301 156958001 S E TV YY) FEED ROCK ARM STUD
302 018062536 | 3|7+ kex2s BOLT, SOCKET M6X25
303 028060246 | 3|/<x¥Hx26 WASHER, SPRING 2-6
304 $41564201 EDE=CRNNIEY P PRESSER UNIT SETTING PLATE
305 018502036 | 3|7+ rsx20 BOLT, SOCKET M5X20
306 028050246 | 3|/sx¥Hz2s WAGSHER, SPRING 2-5
307 $41565101 112514 —-~—-28 SLIDER BASE, B
308 018401036 | 2|7+ #x1 raxio BOLT, SOCKET M4X10
309 028040246 | 2|/ <x¥H 224 WASHER, SPRING 2-4
310 $41566101 112514 —~=2F SLIDER BASE, F
311 018401036 | 2|7+ raxi0 BOLT, SOCKET M4X10
312 028040246 | 2|/<xY¥H x2-4 WASHER, SPRING 2-4
313 158722002 | 4|¥# 242 WASHER, PLAIN 4.2
314 541567001 IPDPE I VPYEE N CYLINDER SETTING PLATE, A
316 018400836 | 2|7+ #. raxs BOLT, SOCKET M4X8
317 018400836 | 2|7+ #. axs BOLT, SOCKET M4X8
318 028040246 | 4l/<x¥H 224 WASHER, SPRING 2-4
319 $44976000 | 2|svsarda CUSHION RUBBER
320 $41568000 | 2|v v #—10xa57 3 CYLINDER ASSY, 10X45
320-1 $41569000 | 2|> V> 4 —10x45 CYLINDER, 10X45
320-2 $11426000 | 2|zTa®z=*>ams ELBOW UNION, 4M5
321 021400316 | 4l3v2+v ra NUT, 3 M4
322 $41570001 2{zurg—zryn CYLINDER STOPPER
323 018400836 | 2|7+# . raxs BOLT, SOCKET M4x8
324 $41571001 2{z514-9559 ¢ SLIDER BRACKET
325 $41572001 20y k%I 14 ROD PRESSER PLATE
326 060400816 | 4|/<1> Kaxs SCREW, BIND M4X8
327 028040246 | 4l/xxv3i224 WASHER, SPRING 2-4
328 $41573001 2{z514-%1k SLIDER GUIDE
329 $41574001 22514 A1 K2A—H SLIDER GUIDE SPACER
330 004400814 | 4| +454xs SCREW, FLAT M4X8
331 $44972001 1|lvVuesd—ryvs 1488 CYLINDER SETTING PLATE, BB
332 $44973001 PP IV R CYLINDER SETTING PLATE, BF
333 018401036 | 4|7+ %/ kax10 BOLT, SOCKET M4X10
334 028040246 | 4|/<x4 % %24 WAGSHER, SPRING 2-4
335 025040236 | 4|leS¥HxF1ma WASHER, PLAIN M 4
336 $41577001 1Hw=ot4Tryvsr 1458 LOOP PRESSER SETTING PLATE, B
337 $41578001 1h=—TF4T YUY 14F LOOP PRESSER SETTING PLATE, F
338 018400836 | 4|7+ # . haxs BOLT, SOCKET M4X8
339 028040246 | 4lixx¥siz24 WASHER, SPRING 2-4
340 025040236 | 4|eS¥HxFava WASHER, PLAIN M 4
341 $41579001 1|v—7x4x8 LOOP PRESSER, B
342 $41580001 1= %4 TF LOOP PRESSER, F
345 018400836 | 4|7+ # raxs BOLT, SOCKET M4X8
346 028040246 | 4lixzx¥Hx24 WASHER, SPRING 2-4
347 $41911101 2lu—F741n= LOOP WIPER
348 $44209000 | 2|2 U4 —10x307 3 CYLINDER ASSY, 10X30
348-1 $44210000 | 2|2 V> #—10x30 CYLINDER, 10X30
348-2 $11426000 | 2|TA%z=+>4ams ELBOW UNION, 4M5
349 $41583001 1|#4x70v 48 PRESSER BLOCK, B
350 $41584001 1#4170v9F PRESSER BLOCK, F
351 S05356000 | 2|%xz>*+4IA BUTTON PRESSER, A
352 541585101 1|n—7+4xus LOOP PRESSER, UB
353 $41586101 1|v—7F4TUF LOOP PRESSER, UF
354 012400436 | 2|7+t Saxa SET SCREW, SOCKET (FT) M4X4
355 $41587001 2{/vs3€Tay Yy WIDTH NARROW BLOCK
151-705-256
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D3.7 « — & —[H{% / Feeder mechanism /Knopfsortierer / Tricur de boutons
/ Mecanismo de botones
REF.NO. CODE Q'TY EAAq NAME OF PARTS RM
356 155103001 2|4 %318 SHOULDER SCREW, SM3.18
357 028040246 2182 Y Hx2-4 WASHER, SPRING 2-4
358 $41588001 2[7Po 12 GUIDE SPRING
359 012400436 2|7rEeSaxa SET SCREW, SOCKET (FT) M4X4
360 $41589001 1|/v83 /¢ %8 SPRING, WIDTH NARROW (B)
361 $41590001 LA TAYAE-E-ZA¢ 3= SPRING, WIDTH NARROW (F)
362 012400436 2|7+ ESaxa SET SCREW, SOCKET (FT) M4xX4
363 $41591001 1Ww=T9Hr b Yr14 LOOP HOLD SETTING PLATE
364 018400836 2|7 +HKI haxs BOLT, SOCKET M4X8
365 028040246 2182 Y Hx2-4 WASHER, SPRING 2-4
366 025040236 2leSH¥HRrF194 WASHER, PLAIN M 4
367 $41592001 1WW=T9h 14 LOOP HOLD PLATE
368 018400836 2{7+ KN axs BOLT, SOCKET M4X8
369 028040246 2[5 YH x2-4 WASHER, SPRING 2-4
370 025040236 2|lES¥HxFama WASHER, PLAIN M 4
371 544975000 2|04 —Hni5i— CYLINDER COVER
372 117936009 2|d4+294 RUBBER CAP, 9.4
375 $41596201 1[W—74HIF LOOP SUPPORT, F
376 018400636 217+ K b axe BOLT, SOCKET M4X6
377 028040246 2182 H%2-4 WASHER, SPRING 2-4
378 158722002 2| %42 WASHER, PLAIN 4.2
<$tRFES2mmil L > <For stitch interval 52mm over>
380 $41604101 HITHLARLI2A UPPER GUIDE PLATE, A
<BtRAFES6MMLL L > <For stitch interval 56mm over>
381 541605101 1T H1F148 UPPER GUIDE PLATE, B
382 018400836 2{7FFI b axs BOLT, SOCKET M4X8
383 028040246 21824 Hx2-4 WASHER, SPRING 2-4
384 025040236 2| HXFaYa WASHER, PLAIN M 4
385 $44964000 1IV=—74H41 K1 LOOP GUIDE, 1
386 $44965000 1[Ww=FH1F2 LOOP GUIDE, 2
387 018400836 1|7+ %I +axs BOLT, SOCKET Mi4X8
388 028040246 182 Hx2-4 WASHER, SPRING 2-4
389 025040236 1eSsYHxFaya WASHER, PLAINM 4
"L BR" " OPTION PARTS "
343 $41594001 1|v=7x4xT708 LOOP PRESSER, 70B
344 $41595001 Hw—TF4I70F LOOP PRESSER, 70F
373 $44974001 1fv=TFvxa07 2 LOOP PRESSER ASSY, 40
373-1 $43969001 HUN=TFHIT LY 14258 LOOP PRESSER SETTING PLATE, SB
373-2 $43970001 1W=TFHIT YUY 12SF LOOP PRESSER SETTING PLATE, SF
373-3 018400836 A7 FH I b axs BOLT, SOCKET M4X8
373-4 028040246 4 X2 HFHx2-4 WASHER, SPRING 2-4
373-5 025040236 AleSHYHxFa194a WASHER, PLAIN M 4
373-6 $43967001 1=+ 4 1408 LOOP PRESSER, 408
373-7 $43968001 1|v—=7=*4xa0F LOOP PRESSER, 40F
373-8 018400836 A| T+ FIL b axs BOLT, SOCKET M4X8
3739 028040246 QI3 H %24 WASHER, SPRING 2-4
373-10 543963001 20b—F 7 1IN=5 LOOP WIPER, S
373-11 $43965001 1|[v—7FH4xzuss LOOP PRESSER, UBS
373-12 $43966001 1[=7F YT UFS LOOP PRESSER, UFS
373-13 $41596201 1w—-F9H4xrF LOOP SUPPORT, F
373-14 $44964000 1=FH1 K1 LOOP GUIDE, 1
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D3.7 1 — % — 1R / Feeder mechanism/Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE Q'TY ELAq NAME OF PARTS RM
A7 a e ” OPTION PARTS ”
373-15 544965000 =T H1 K2 LOOP GUIDE, 2
373-16 018400836 1|7 +3K) b axs BOLT, SOCKET M4X8
373-17 028040246 15X xyHx2-4 WAGSHER, SPRING 2-4
373-18 025040236 1MesyHxFana WASHER, PLAIN M 4
151-705-256
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D4. 7 «

/ Mecanismo de botones

A —Bi{% / Feeder mechanism / Knopfsortierer / Tricur de boutons
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D4.7 « — & — (R / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE |q'TY Bl A1 NAME OF PARTS RM]
385 544964000 1=TH1 K1 LOOP GUIDE, 1
386 $44965000 =741 r2 LOOP GUIDE, 2
387 018400836 1|7 +# 0 b axs BOLT, SOCKET M4X8
388 028040246 1]/82 95220 WASHER, SPRING 2-4
389 025040236 1esH¥Hr5raya WASHER, PLAIN M 4
400 $41621001 z=zvraq UNIT BASE
401 156958001 2{x1A1 505y FEED ROCK ARM STUD
402 018062536 | 2|7+ #xn rex2s BOLT, SOCKET M6X25
403 028060246 | 2|/<x¥ 226 WASHER, SPRING 2-6
404 $41597001 1HE-2 UYr 14 MOTOR SETTING PLATE
405 018501236 | 2|7+ # . k5x12 BOLT, SOCKET M5X12
406 028050246 | 2|/¢x##Hx2-5 WASHER, SPRING 2-5
407 025050236 | 2[{eS>¥#HxF195 WASHER, PLAIN M 5
408 $41598000 1HrnzE—543 PULSE MOTOR ASSY
409 018401036 | 4|7+ # . F4ax10 BOLT, SOCKET M4X10
420 $41600000 1|2704v r8 SPROCKET WHEEL, B
421 012400436 | 2|7+t Saxa SET SCREW, SOCKET (FT) M4X4
422 $23696101 1H42vn-57-14 FEED ROLLER ARM
423 $14924001 1la-sv57-954 ROLLER FULCRUM SHAFT
424 012400436 1|7+ € 54axa SET SCREW, SOCKET (FT) M4x4
425 $07129001 1ty rns- SET SCREW COLLAR
426 014060622 | 2{7+ rx2Yexes %3 SET SCREW, SOCKET (CP) M6X6
427 048130242 | 2|k x77F3a™C13 RETAINING RING, C13
428 $14919000 | 2|2v Y% % 413602z BALL BEARING, 136022
429 $23697001 1lo-594 ROLLER SHAFT
430 $23698001 1r~—% SPACER
431 $23699201 1|+2vn-5 FEED ROLLER
432 012400436 | 2|7+t S5axa SET SCREW, SOCKET (FT) M4X4
433 $14920000 1|z7a4v ra SPROCKET WHEEL, A
434 012400436 | 2|7+t Saxa SET SCREW, SOCKET (FT) M4x4
435 $41602000 1lgz-> CHAIN
436 $41603101 112705 rH5- SPROCKET WHEEL COVER
437 018400836 | 2|7+ #. raxs BOLT, SOCKET M4X8
438 028040246 | 2|/<x¥ 4224 WASHER, SPRING 2-4
439 026040136 | 2|eS¥#Hxa444 WAGSHER, PLAIN S 4
440 $15700009 1{ves KNOB
441 014680422 | 2|7+ r 224377 %3 SET SCREW, SOCKET (CP) SM4.37
442 $41606100 1*+290-54%1FK FEED ROLLER GUIDE
443 018401036 | 2|7+ %1 rax10 BOLT, SOCKET M4X10
444 028040246 | 2|/<x¥ 224 WAGSHER, SPRING 2-4
445 025040236 | 2|eS¥#HxF1ma WASHER, PLAIN M 4
446 159114001 HEPEE T PIAE SPRING
447 140947002 191 a5aneyary ADJUSTING SCREW
448 021400202 | 2|2>2+v ka4 NUT, 2 M4
449 $41925101 1|xzavx- SUB LEVER
450 $14958101 1lB=352 kY ROLLER STOPPER
451 018401036 | 2|7+ % rax10 BOLT, SOCKET M4X10
452 028040246 | 2|/ <z Hz24 WASHER, SPRING 2-4
453 025040236 | 2|eS¥Hz7ama WASHER, PLAIN M 4
454 $23701101 IEE DY Y. CHANNEL SUPPORT
455 062400816 | 2|+~2axs SCREW, PAN M4X8
456 $23702201 ESDE VTN CHANNEL ASSY
456-1 $23703101 1|74 20~= 2L CHANNEL BASE, L
456-2 $41926001 1|7%> 208 CHANNEL, B
456-3 $41927001 UESPEIN: CHANNEL, F
456-4 060300516 | 4|/c1> K3x5 SCREW, BIND M3X5
456-5 028030246 | 4|/ sz Hx23 WASHER, SPRING 2-3
456-6 105161004 | 4|##x% WASHER
457 018401036 | 2|7+#xn raxi0 BOLT, SOCKET M4X10
151-705-256
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D4.7 1« — & —[K{R / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones
REF.NO. CODE [q7Ty X Aq NAME OF PARTS RV

458 $14946101 | 1|v¥xtoyraq JOINT SENSOR BASE
459 018401036 | 2|7 +# . kax10 BOLT, SOCKET M4X10
460 028040246 | 2{/<x##x2- WASHER, SPRING 2-4
461 025040236 | 2|5y sxFava WASHER, PLAIN M 4
462 $14949101 | 1|vxx7sFa1-4 JOINT ACTUATOR

463 $14950001 1o FazT—512 SPRING

464 149864051 | 1|tV rn35- SET SCREW COLLAR

465 100402004 | 2|+ x %3357 SET SCREW, SM3.57

466 $14947101 | 1|vxxeovaq JOINT SENSOR BASE
467 018400836 2|7+ FI baxs BOLT, SOCKET M4X8
468 028040246 | 2|/< x4 #x24 WASHER, SPRING 2-4
469 025040236 | 2|eS4¥#HxFava WASHER, PLAIN M 4
470 $14948101 | 1|xamtevsss ADJUST SHAFT, 6

471 025040236 | 1|54 #2524 WASHER, PLAIN M 4
472 048030346 | 1|+ x7e3 RETAINING RING, E3
473 $40518000 LB PR S X I LOOP SENSOR ASSY

474 018300636 | 2|7+ #L k3x6 BOLT, SOCKET M3X6
475 018301236 | 2|7+ % r3xi2 BOLT, SOCKET M3X12
476 028030246 QXY Hx2-3 WASHER, SPRING 2-3
477 025030236 | 2[eSvAHzFrasys WASHER, PLAIN M 3
478 021300103 2|FY b12a3 NUT, 1 M3

480 $47399009 | 1[pvazz=virsq KNIFE UNIT BASE

481 018501636 | 2|7+ #u ksxi6 BOLT, SOCKET M5X16
482 028050246 | 2[/<x¥#x2-5 WASHER, SPRING 2-5
483 025050236 | 2|eS¥#HxFams WASHER, PLAINM 5
484 $47393001 | 1|xzns5r 41 KNIFE ROTATION BASE
485 $47394001 | 1{xz2n17> 412 KNIFE ROTATION BASE, 2
486 004400814 | 3|+%3524xs SCREW, FLAT M4X8

487 $47369001 1UNRTULTFHT BEARING PRESSER

488 076805800 112< 76805 BALL BEARING, 6805
489 154514001 [ 3[a~—# SPACER

490 004401414 |  3|+#53ax14 SCREW, FLAT M4X14
491 $47398000 1>V H25x157 = CYLINDER ASSY, 25X 15
491-1 $23741000 2(TFa=%>ams ELBOW UNION, 4M5
492 018503536 3|7 F K +5X35 BOLT, SOCKET M5X35
494 541609000 12U H—16X307 3 CYLINDER ASSY, 16X30
494-1 $24175000 | 1|2 v> #16x30 CYLINDER, 16X30

494-2 $11426000 | 2|Ta#z=*>ams ELBOW UNION, 4M5
494-3 $37454000 Mivy=Fyorsassk KNUCLE JOINT

495 $41610001 | 1|v7> o542 FULCRUM SHAFT, 2

496 048050142 1Hbx2T939c¢s RETAINING RING, C5
497 541611001 1"Wo7oTy FULCRUM SHAFT

498 048050142 | 1[rx7T73%Cs RETAINING RING, C5
502 541612001 NAZZX RYN KNIFE STOPPER

503 018400836 1|7+ KN +axs BOLT, SOCKET M4X8
506 $47395001 | 1|xzK&fLLHY14 KNIFE BASE CONNECTING PLATE
507 018401036 2|7 F K +ax10 BOLT, SOCKET M4X10
508 028040246 2|2 Y H 224 WASHER, SPRING 2-4
509 025040236 | 2|eS¥#ixF1ma WASHER, PLAIN M 4

510 $43997001 HARKSS KNIFE BASE

511 018401136 2|7+ K +ax10 BOLT, SOCKET M4X10
512 028040246 | 2|/<3 4 #ix2-4 WASHER, SPRING 2-4
513 025040236 | 2|54 #zxFava WASHER, PLAIN M 4
514 $41613001 | 1|xzL> 4k KNIFE CONNECTING BAR
515 514935001 1ARYIsL b JOINT

516 021500102 2|FY r12as NUT, 1 M5

517 $23709001 | 1)1 ke MOVABLE KNIFE

518 148417001 WHxv837 SHOULDER SCREW, SM4.37
519 $41915001 | 1|w-74#%zx LOOP SUPPORT
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D4.7 1+ — & —[{% / Feeder mechanism/Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones
REF.NO. CODE [q7y B> X1 NAME OF PARTS RM|
520 105288001 | 2| x%v238 SCREW, SM2.38
521 $43998001 | 1|1 kon7Fr+1 MOVABLE KNIFE GUIDE
522 $41615001 | 1|n—-744zxT LOOP SUPPORT, T
523 $13385001 | 1| xx ¥3.57x10 SCREW, SM3.57X10
524 025350236 | 1|es¥#xFramss WASHER, PLAIN M 3.5
525 100257010 |  2|> x% U357 SCREW, SM3.57
526 §27853001 | 1|1 konstHz MOVABLE KNIFE PRESSER
527 018300822 | 2|74 r3xs BOLT, SOCKET M3X8
528 028030242 | 2|/sx¥Hz23 WASHER, SPRING 2-3
529 $43999001 | 1|37 FAd~—2 FIXED KNIFE HOLDER BASE
530 $13385001 | 2| xx357x10 SCREW, SM3.57X 10
532 $23714001 1aFa1n FIXED KNIFE
533 $44000000 | 1|37 1k 4 — FIXED KNIFE HOLDER
534 141542001 | 2[#5xv3.8 SCREW, FLAT SM3.18
535 $35020001 | 1|x7L#—s5x SPREADER SPRING
537 060400816 2|/31 > Faxs SCREW, BIND M4X8
538 018401422 | 2|P+#u kaxia BOLT, SOCKET M4X14
539 008400604 | 2|+ +5za4xs SCREW, TRUSS M4X6
551 $41601101 | 1{xUsxHn/5—A CLIPPING DISPOSAL COVER, A
553 018401236 2|7+ F baxi2 BOLT, SOCKET M4X12
554 028040246 | 2[/cx vy #3224 WASHER, SPRING 2-4
555 025040236 | 2|eS¥#xFrava WASHER, PLAIN M 4
556 $23794001 | 1|%*u s xhss—8 CLIPPING DISPOSAL COVER, B
557 052300606 | 2[#~2/¢xE53x6 SCREW, PAN (S/P WASHER) M3X6
560 544966001 | 1|n—7 44181 LOOP SUPPORT, B1
561 $44967001 | 1|n— 744 IB2 LOOP SUPPOER, B2
562 018400836 | 2|7+#.L axs BOLT, SOCKET M4X8
563 028040246 | 2[/<xvHx24 WASHER, SPRING 2-4
564 025040236 | 2|eS>¥HxFasa WASHER, PLAIN M 4
151-705-256
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D5. 7 1« — 4 —B{% (# 7 a > &8&) / Feeder mechanism (Option parts)
/ Knopfsortierer (Sonderzubehor) / Tricur de boutons (Piéces en option)
/ Mecanismo de botones (Piezas opcionales)
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D5.7 1« — & R (F 7 a > &)/ Feeder mechanism (Option parts)
/ Knopfsortierer (Sonderzubehor) / Tricur de boutons (Piéces en option)
/ Mecanismo de botones (Piezas opcionales)

REF.NO. CODE Q'TY B2 XA NAME OF PARTS RV
<Jb—71825.4mm¥E N v tFA > | <Using the loop width 25.4mm for flat cut only >
570 547058001 MMt FHr=U€Y b GAUGE SET, 1
570-1 544983001 1|Fy¥xn7325 CHANNEL ASSY, 25
570-1-1 544984001 1|F¥xN—-225 CHANNEL BASE, 25
570-1-2 544985001 1|Fv> 20825 CHANNEL, BACK 25
570-1-3 544986001 1|F %> %IF25 CHANNEL, FRONT 25
570-1-4 060300516 4151 > F3X5 SCREW, BIND M3X5
570-1-5 028030246 41524 H %23 WASHER, BIND 2-3
570-2 544987001 1| v=F*HIBL LOOP PRESSER, BL
570-3 544988001 1= x4 IFL LOOP PRESSER, FL
570-4 544989001 1R EAYAR= R -ZAR3:1X SPRING, WIDE NARROW (BL)
570-5 544990001 LI AVAY-R -FA+-3 1 SPRING, WIDE NARROW (FL)
570-6 541919001 2|F—7200L FORK SHAFT, 2.0LL
570-7 547528001 1|\w—7vHI82L LOOP SUPPORT, B2L
570-8 547529001 2{h=FH1F1L LOOP GUIDE, 1L
570-9 547553001 1anxx4IBL LOOSEN PRESSER FOOT, BL
570-10 547554001 U EDPE LOOSEN PRESSER FOOT, FL
151-705-256
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E . Fihf{% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior
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E. TihR{®R / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE Q'TY EoXA NAME OF PARTS RM|

1 141786001 HNo5oosOvrderzy SHOULDER SCREW, CRANK ROD
2 100090004 11+ k7.4 NUT, SM7.14

3 014680622 MW7+ b xRxFa377:43 SET SCREW, SOCKET (CP) SM4.37
4 152245001 1askEo¥y ROCK GEAR

5 537978151 L ERANVE & ) ROCK GEAR SHAFT

6 181995001 1HNevthS—-73 SET SCREW COLLAR ASSY

6-1 101706001 2({F X %635 SET SCREW, SM6.35

7 014760622 1|7+ b Xx%xI595 SET SCREW, SOCKET SM5.95

8 $41710001 U P A LOWER SHAFT ASSY

9 537981051 Hesv7x50 LOWER SHAFT BUSH

10 014760622 1|7+ r2x%x2595 SET SCREW, SOCKET SM5.95

" 152678001 1NhrvFantysy ADJUSTING STUD

12 081003670 1oy > Jpws O RING, PW3

13 503704002 1NV bh5-7% SET SCREW COLLAR ASSY

13-1 014770622 2(7F F X %6357 K3 SET SCREW, SOCKET (CP) SM6.35
14 541717001 NAAH22193 SHUTTLE RACE BASE ASSY

14-1 502428001 HEEFEE R SHUTTLE RACE BASE

14-2 541718001 1Av1 b7t 1A SHUTTLE RACE THREAD GUIDE
14-3 062660412 2|7 ~11318-40X4 SCREW, PAN SM3.18-40X4

14-4 152683001 2{Frh= UV A SHUTTLE RACE BODY SETTING CLAW
14-5 152684101 2{FFH= b YU SPRING, COMPRESSION

14-6 402887001 2{4Hx3.2 WASHER, 3.2

14-7 062660712 2|+~ 1318-40X7 SCREW, PAN SMi3.18-40X7

14-8 153050000 VAR I v e o SHUTTLE RACE BASE FELT

14-9 502877000 2(7 2 EEaxa WICK, 4X4 (L = 350)

15 014760622 1|7+ b A%U595 SET SCREW, SOCKET SM5.95

16 152678001 1hwFamteviy ADJUSTING STUD

17 081003670 1oV 7pws O RING, PW3

18 048080342 1|F2x7E8 RETAINING RING, E8

19 541712001 HLA A DRIVER

20 018501422 1|7+ H b5X14 BOLT, SOCKET M5X14

21 120438001 L SV 3 % PIN, DOWEL

100 541714101 1{##+1~D SHUTTLE RACE BODY, D

101 541713901 1FhHhwONIT 3 SHUTTLE HOOK BOX ASSY, LD
102 518974101 1|KELr—27 3LAN BOBBIN CASE ASSY, LAN

102-1 516074101 Nr—xF3v28%A TENSION SPRING, A

102-2 516492101 WREr—2183 2 Y SCREW, BOBBIN CASE SPRING
102-3 $15667001 HooFrrKyonx SPRING, ANTI-SPIN

103 515665001 1|FE>LA BOBBIN, LA
118-705-305
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F. T > 2 — LR / Lower shaft module mechanism / Module fir untere Welle
/ Mecanisme de module d' arbre inférieur / Mecanismo de médulo de eje inferior
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F. THiE > 2 — LR/ Lower shaft module mechanism / Module fir untere Welle
/ Mécanisme de module d’ arbre inférieur / Mecanimo de médulo de eje inferior

REF.NO. CODE Q'TY EL Ao NAME OF PARTS 'Rt\j

2 120438001 1MzJyv%E> PIN, DOWEL

3 048260242 1|t A2 7F+3aHC26 RETAINING RING, C26

4 541808000 1Mr1rs—-n OIL SEAL

5 072600080 1874 600022 BALL BEARING, 600022

6 $41809000 1M~y 2955r-2 BALL BEARING CASE

8 012500536 1|7+ E 55x%5 SET SCREW, SOCKET (FT) M5X5
9 048260242 1|b2x27PF39C26 RETAINING RING, C26

1" 072600080 1|52~ 774 600022 BALL BEARING, 600022

12 $41810001 1Mo s> 954 BM-CRANK SHAFT

13 048100142 1cx2¥73amc10 RETAINING RING, C10

14 $09027001 1lesy#Hxr3ayio WASHER, PLAINS 10

15 072512260 NASAMRTYLY THRUST BEARING

16 $41811000 212X FHH R WASHER, THURST

17 $41812001 1Hhazxy—-7 CAM SLEEVE

18 541813001 IR RV E WA THREAD TRIMMING CAM

19 013719412 2| b AXTLTETHS SET SCREW, (CP) SM4.76

20 150594001 11eYybhs5— SET SCREW COLLAR

21 014760622 2|7F b+ AXT595 SET SCREW, SOCKET SM5.95
22 541814000 2|10V F7LFA16 ROD STOPPER, 1.6

25 541815001 18 A2 A = D A BM-CRANK ROD ASSY

27 $41819001 I E AN E & ROCK GEAR

28 541820001 11¥ansoy BUSHING

29 122257001 IR ES WASHER

30 151602002 2| b A%xT837 SET SCREW, SM4.37

31 153596001 2|94 % WASHER

32 541821001 U ERANrE & 2 ROCK GEAR SHAFT

33 012500536 117+ ES55x5 SET SCREW, SOCKET (FT) M5X5
34 $41822001 1hvsy SHUTTLE HOOK SHAFT

35 $41823001 1h=wsox800 3 SHUTTLE HOOK SHAFT BUSH. ASSY
35-1 $13744001 1l=— KT 4953 NEEDLE BEARING, 9.53

35-2 $41824001 1Ahwosox40 SHUTTLE HOOK SHAFT BUSHING
36 $03490001 1Yy bh5—723 SET SCREW COLLAR ASSY

36-1 115127001 1evbHh5-— SET SCREW COLLAR

36-2 013710512 2|bARXTATET KR SET SCREW, (CP) SM4.76

37 541805001 2{1AS A MHFH2 WASHER, THRUST

39 152678001 1NhzFantLysy ADJUSTING STUD

40 081003670 1oV > Jpw3 ORING, PW3

41 012500536 1|7+ ES5X5 SET SCREW, SOCKET (FT) M5X5
42 541825001 HEE S AL EE: A SHUTTLE RACE BASE ASSY, BM
42-1 541826001 1*+Hh~v21BM SHUTTLE RACE BASE, BM

42-2 $41718001 1h=1bF7oF1A SHUTTLE RACE THREAD GUIDE
42-3 062660412 3|3 ~2318-40X4 SCREW, PAN SM3.18-40X4
42-4 152683001 2|1FFH< b VYUY A SHUTTLE RACE BODY SETTING CLAW
42-5 152684101 21FF A b UV SR SPRING, COMPRESSION

42-6 402887001 21 H %32 WASHER, 3.2

42-7 062660712 2|3+ ~2318-40X7 SCREW, PAN SM3.18-40X7
42-8 153050000 21FAHn<2 17T SHUTTLE RACE BASE FELT

42-9 028350243 17X H2%2-35 WASHER, SPRING 2-3.5

42-10 025030335 1eSH¥HxH13 WASHER, PLAIN L 3

42-11 502877000 2|7 S EEa4xa WICK, 4X4 (L =350)

43 012500536 1|7+ ES5X5 SET SCREW, SOCKET (FT) M5X5
44 152678001 1p=F30wv Ty ADJUSTING STUD

45 081003670 1oV > ¥pw3 ORING, PW3

46 048080342 1|+ A7E8 RETAINING RING, E8

47 $41712001 1K 18- DRIVER

48 018501422 1|7+ %I k5x14 BOLT, SOCKET M5X14

52 541829001 1M1 hFVLIK=DY THREAD TRIMMER LEVER SHAFT
53 153596001 1|¥Hx WASHER

54 148239001 1| dsons5- THRUST COLLAR
151-705-311
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F. T#hE L 2 —ILEIR / Lower shaft module mechanism / Module fir untere Welle
/ Mécanisme de module d' arbre inférieur / Mecanismo de médulo de eje inferior
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F. Fi#hE > 2 — LK/ Lower shaft module mechanism / Module fur untere Welle
/ Mécanisme de module d’ arbre inférieur / Mecanimo de médulo de eje inferior

REF.NO. CODE Q'TY b A NAME OF PARTS
55 $41830001 1MerxVLI—-92 THREAD TRIMMER LEVER ASSY
55-1 541831001 1A rFD LIS THREAD TRIMMER LEVER
55-2 154590001 1lapvocy: ROLLER SHAFT ASSY, C
55-3 105234003 1|+ Fa37 NUT, SM4.37
55-4 028680242 1|78 x4 H %2-437 WASHER, SPRING 2-4.37
56 $41850001 1|£2 LAY EXxI5x14 SCREW, BUTTON HEAD M5X 14
57 541832001 RS URAE SPRING, THREAD TRIMMER
58 107657001 1iizxny SPRING HOOK
59 $41833001 HEREVPUPE MDY S & SETTING PLATE, TR CYLINDER
60 018400636 2|7+ haxe BOLT, SOCKET M4X6
61 $41834000 HEREVPVPELA THREAD TRIMMER CYLINDER ASSY
62 228475000 147y w18 F1.9%80 FASTENING BAND, 1.9X80
63 541836001 R E VLS AR ] TR LEVER DRIVING PLATE
65 028050246 182 YH %25 WASHER, SPRING 2-5
66 $41943000 1|x 7+ — 2042551458 AIR TUBE, 0425S (L = 1450)

67 $31706000 17 —-Fa2-Faxi510 AIRTUBE, 4X1510
68 $41837000 IV AVE 3 BM-PACKING
69 541838001 11BMY o KHI$= BM-SIDE COVER
@ 70 106629002 6|L 234837 SCREW, SM4.37
tAl $41839001 1My 142 BM-NEEDLE PLATE
72 $41840001 1MrrxVLLHY THREAD TRIMMER CONNNECTING ROD
73 $10205001 11 kng sz MOVABLE KNIFE ASSY
74 $10208001 1Me E9nhoy .. <t=04> |[WASHER, MOVABLEKNIFET=0.4 <t=0.4>
74 $10208002 1MNeEmnaYy ... <t=05> |WASHER, MOVABLEKNIFET=0.5 <t=0.5>
74 $10208003 MNeES9NnhLY . <t=0.6> |WASHER, MOVABLEKNIFET=0.6 <t=0.6>
75 S00705001 1t E9NNS~ MOVABLE KNIFE COLLAR
76 $10209101 1|2 #2437 SCREW, SM4.37
77 $41738001 1Mas1n FIXED KNIFE
78 111140002 2| x%7238 SCREW, SM2.38
79 100032004 2|53 437 SCREW, FLAT SM4.37
80 $10212101 1NnUTH+14E NEEDLE HOLE PLATE, E
81 100360003 2|45 %238 SCREW, FLAT SM2.38
82 541841109 1lsm70O> b Hs<- BM-FRONT COVER
83 $41842000 A=A AVE 2% FRONT PACKING
84 106629002 6|3 4 %437 SCREW, SM4.37
85 153208002 2|y 23437 SCREW, SM4.37
86 $41843009 1|BM#A /=R BM-COVER, R
87-1 541844009 1lBmM#A/<—1 BM-COVER, L
"~/ |[87-2 545721001 1avtrvo5x0 LABEL, CLEANING
88 060300416 8|/<1 > K3xa SCREW, BIND M3X4
89 $41845000 2|72V rxvUF MAGNET CATCH
90 060300612 4181 > K M3X6 SCREW, BIND M3X6
91 541846001 1]%-18 KEY, 18
92 018400636 2|7+ H b axe BOLT, SOCKET M4Xx6
93 $41847009 1|BME—%2 H/<— BM-MOTOR COVER
94 106629002 1| xx437 SCREW, SM4.37
95 $41848000 4|5 L+>66 RUBBER CAP, 6.6
97 $41849000 1hy 7> 78 COUPLING, 8
98 $44773101 2|77V EKXA14 STOPPER PLATE
100 $41714101 1|#+1n<D SHUTTLE RACE BODY, D
101 $41713901 1|>FaAa~vbnas s SHUTTLE HOOK BOX ASSY, LD
102 $18974101 1|KEL -7 2LAN BOBBIN CASE ASSY, LAN
102-1 $16074101 1y—2F3928%A TENSION SPRING, A
102-2 $16492101 NFKEL -2 %Y SCREW, BOBBIN CASE SPRING
102-3 $15667001 VAR % I PZAL S SPRING, ANTI-SPIN
103 $15665001 1[FE> LA BOBBIN, LA
"rFoaBma" ” OPTION PARTS ”
96 $46563001 1lsMnY 1 2E NEEDLE PLATE, EBM
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G1 . #3siA A% / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE [qQTy EL Ao NAME OF PARTS RM|

1 152948001 1AL NRY LT F OIL WINDOW

2 $07333001 1A 1o F1847s OIL FEEDING PIPE, S

3 $07456000 1He=-n52-9 OIL TUBE, L = 160

4 148738000 | 1|73k WICK, L = 335

5 107149001 1zznr FELT

6 $37983001 1m7vs48amayyx WICK SUPPORT

7 062680612 1|#~24.37-20x6 SCREW, PAN SM4.37-40X6
8 025680232 1esyHasrayasy WASHER, PLAIN M 4.37

9 028680242 182 ¥ H22-437 WAGSHER, SPRING 2-4.37
10 $10478000 HEPEE =R S FELT

11 $34986000 1leznsza-7 OIL TUBE, L= 135

12 153920001 1|4 3 £ Taxa WICK, 4X4 (L = 300)

13 107149001 17zt FELT

14 $21527001 1|7 Evtamayyr WICK SUPPORT

15 $10162201 1HAUEY TS YT WICK SUPPORT

16 060670512 1[s¢1 > K357-40x5 SCREW, BIND SM3.57-40X5
17 $37984000 1le=nsra-9 OIL TUBE, L = 290

18 $41715001 1|7 2 £ Taxa WICK, 4X4 (L = 800)

19 153562001 1leS5s3kx FLAT WICK, L = 150

20 151927001 195vF7zT0 b CLUTCH FELT

21 104567001 1173cx94T WICK SUPPORT

23 $37985000 PSS 2 5 F Y FELT

24 $37986000 | 1|eznzra-7 OIL TUBE, L = 440

25 $18093100 | 1|7 3 & Eaxa WICK, 4X4 (L= 1100)

26 145547001 1|72-JHk04 TUBE HOLDER

27 062670512 1]+ ~2357-40X5 SCREW, PAN SM3.57-40X5
28 $37987001 1yavs%amayyx FELT SUPPORT

29 $37988000 1oasoxamazzt FELT

30 062680612 1|#~2437-40X6 SCREW, PAN SM4.37-40X6
31 509043000 17z FELT

32 152948001 A1 RY rvE OIL WINDOW

34 $34983000 1eznga-7 OIL TUBE, L= 160

35 $34986000 1leznsFa-v OIL TUBE, L= 135

36 $34982000 | 1|e=nFa-7 OILTUBE, L=70

37 153920001 1|7 2 e Taxa WICK, 4X4 (L = 300)

38 152969001 1a-K¥yIhx CORD SUPPORT

39 062670512 1|3 ~2357-20x5 SCREW, PAN SM3.57-40X5
40 148738000 1173e% WICK, L =335

41 148738000 1|73e%® WICK, L =335

42 152956001 1|7 3 e Eaxa WICK, 4X4 (L = 500)

a4 228475000 | 3|4 v v o5 K1.9x80 FASTENING BAND, 1.9X80
45 $37984000 | 1|leznya-7 OIL TUBE, L = 290

46 $41715001 119 2 £ Tax4 WICK, 4X4 (L = 800)

50 $41716000 | 1|73:k=% WICK, (L = 80)

51 152962001 1|NUFSx2LEEHHT WICK SUPPORT

52 152960001 1less3ex FLAT WICK (L = 40)
118-705-350
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G2 . fa:mil AR / Lubrication / Schmierung / Lubrification / Lubricacion
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G2 . ¥ Mk RBEMR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE |qTY £ AA NAME OF PARTS RM|

1 152948001 HERSE AR OIL WINDOW

2 $41852000 | 1|e=-nFa2-7 OIL TUBE, (L = 480)

3 $41853001 12 3 £ ®axa WICK, 4X4 (L = 700)

4 $34982000 | 1|e=nFa-v OIL TUBE, L=70

5 541855001 1/7 3 £ %axa WICK, 4X4 (L = 40)

6 140647001 IEEE TS CORD HOLDER

8 062670512 | 1|+ ~3357-40x5 SCREW, PAN SM3.57-40X5

9 $41856000 | 1{BMZf%1a44x BM-BASE WICK SUPPORT

10 106629002 | 2|v xx¥a37 SCREW, SM4.37

11 541857001 PP A 3 FELT, BM WICK SUPPORT

12 $35001000 [ 2|+rO>u~v b NYLON RIVET

13 153562001 1lesv3e% FLAT WICK, L= 150

14 145624000 | 1|7zt FELT

15 228475000 | 1[4 v v 2/t K1.9x80 FASTENING BAND, 1.9X80

16 $07333001 1r1rsFn17s OIL FEEDING PIPE, S

151-705-350

H . %34 B% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil

/ Mecanismo del limpiador de hilo
REF.NO. CODE [qTY ErAq NAME OF PARTS RV

1 $07553001 11 rn54 THREAD WIPER

2 541865001 11 N5 1F THREAD WIPER, F

3 S07424001 [ 2|+ x2v3.8 BOLT, SOCKET SM3.18X4

4 541866001 2|11 NS F THREAD WIPER ARM

5 S41867000 [ 1|>vu>gv3 CYLINDER ASSY

6 S41581000 | 1|> U > 4 —10x30% % CYLINDER ASSY, 10X30

7 541870001 11 rns199x15¢ THREAD WIPER SUPPORT PLATE, F
8 018401036 [ 1|7+ #u haxio BOLT, SOCKET M4X10

9 028040246 | 1[/s2¥# %24 WASHER, SPRING 2-4

10 025040236 | 1|es¥Hxrama WASHER, PLAIN M 4

1 541871001 1A FNASTHHT15R THREAD WIPER SUPPORT PLATE, R
12 018401036 | 2|77 #J kax10 BOLT, SOCKET M4X10

13 028040246 | 2|/<xyH %24 WASHER, SPRING 2-4

14 025040236 | 2[e5¥sHxFama WASHER, PLAIN M 4

15 $41936000 2| T 7k — 2042550448 AIRTUBE, 0425S (L = 440)

17 $41935000 1|x 7+ — ZX042550358 AIR TUBE, 0425S (L = 350)

18 528741000 | 1|z7-52-7 AIR TUBE, L = 290

19 $19557000 | 2|asiza=#>714 MINIATURE UNION, Y4

20 541943000 2| 7% — 2042551458 AIR TUBE, 0425S (L = 1450)

21 541872001 11 rn51251 K1 5¢ THREAD WIPER SLIDE PLATE, F

22 018400836 | 2|7+ taxs BOLT, SOCKET M4X8

23 028040246 | 2|/sx¥H 224 WASHER, SPRING 2-4

24 025040236 [ 2le5¥HxFama WASHER, PLAIN M 4

25 541873001 1A MNSLRFAK L AR THREAD WIPER SLIDE PLATE, R

26 018401236 2|7 F KN bax12 BOLT, SOCKET M4X12

27 028040246 | 2|/sx¥H 224 WASHER, SPRING 2-4

28 025040236 | 2|eS¥#H2F2a WASHER, PLAIN M 4
151-705-405
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J . %& 2 Bi{R / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de | enfilage
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J. kil > B{R / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de I'enfilage
/ Mecanismo del enhebrado

| REF.NO. | CODE Q'TY EL A NAME OF PARTS RT\_/I|I
1 $41719001 1924 bF39o 03 UPPER THREAD TENSION ASSY
1-1 $41721001 1Favovy THREAD TENSION STUD

1-2 $41722001 111 b bYISRL TENSION SPRING, L

1-3 $41723001 114 b FVISXR TENSION SPRING, R

1-4 $41724001 2|11 b FUYNRRTLF193 TENSION SPRING GUIDE ASSY
1-5 146124001 1lox22238 SCREW, SM2.38

1-6 108265009 NI bFay o+ b TENSION NUT

1-7 $41725001 1Mt bant1a TENSION RELEASE PLATE

1-8 $38274001 IIEA =N i SPRING, TENSION RELEASE

1-9 112712001 2|42 2357 SHOULDER SCREW, SM3.57
1-10 S07488001 1M ranxL PIN, TENSION RELEASE (L)

1-11 158769001 1|1 ran xR PIN, TENSION RELEASE (R)

1-12 145446001 | rFAYILHYS TENSION DISC

1-13 159805001 {4 +FFIAIIYSFYI TENSION DISC PRESSER

1-14 149566109 {4 rFIAILFY b TENSION NUT

1-15 148851001 2INUA FFIY IR THREAD TENSION ADJUST SPRING
1-16 $41726001 11 FFUISIRBYN TENSION SPRING STOPPER
1-17 $41727001 U BN NUZAE & 8 FATE TENSION SPRING STOPPER, L
1-18 062670512 1|3 ~3357-40X5 SCREW, PAN SM3.57-40X5
1-19 060350812 11781 > K35%8 SCREW, BIND M3.5X8

1-20 $08605101 1 ANR—H— SPACER

1-21 S08606001 115 - COLLAR

1-22 $41728001 1R PG4 STOPPER SUPPORT

1-23 $08610101 1|Favtyyvs ADJUST THUMB

1-24 013660612 1| b XXT3187 % 3 SET SCREW, (CP) SM3.18

1-25 144105000 A FI3 92T HHX FLANGE WASHER, TENSION SPRING
1-26 144110001 2|2 —nA b FAH IR THREAD TENSION ADJUST SPRING
1-27 109893002 1\ ¥Hx WASHER

1-28 012400436 1|7+ ES5axa SET SCREW, SOCKET (FT) M4X4
2 $03303001 11n5- COLLAR

3 $07071001 1[#4 T 740 PRESSER BAR LIFTER ROLLER

4 062682012 1]+ ~3437-30%20 SCREW, PAN SM4.37-40X20

5 062681212 1|3+ ~2437-40X12 SCREW, PAN SM4.37-40X12

6 $41729001 6|7—LAbTPFT ARM THREAD GUIDE

7 153215001 17F b1 h5-—2 COLLAR, 21

8 062671412 1|+ ~2357-40X14 SCREW, PAN SM3.57-40X14

9 060670612 4|/81 > F357-40X6 SCREW, BIND SM3.57-40X6

10 $41730001 WWP—bLAbPoF1HM1FK GUIDE, ARM THREAD GUIDE
11 060670612 1|71 > K357-20X6 SCREW, BIND SM3.57-40X6

14 $41731001 1WFP—L1bnsy ARM THREAD GUIDE

15 021680202 1+v r22 24837 NUT, 2SM4.37

16 152889001 NEVEE A S L, THREAD RETAINER

17 062670612 2|3 ~2357-40X6 SCREW, PAN SM3.57-40X6
118-705-401
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K. % #[&% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla
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K . %2&E81% / Bobbin winder mechanism /Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

REF.NO. CODE |q'Ty B A NAME OF PARTS RV}
1 541859009 IPLFETE TOP COVER ASSY
1-1 541860009 1mm74 TOP COVER
1-2 159574101 1|4 rFan oKy TENSION STUD
1-3 100136001 1M1 rFansryr TENSION NUT
1-4 144110001 Hoan—nsrerassnz THREAD TENSION ADJUST SPRING
1-5 145446001 2[1 rFamoys TENSION DISC
1-6 144105000 EEPPRECEL S E FLANGE WASHER, TENSION SPRING
1-7 021680202 1{#v r2o2437 NUT, 2 SM4.37
1-8 141590001 11 rrtosn THREADING BAR, U
1-9 541861000 I EPPEP CUSHION, L
1-10 541862000 1lovoacs CUSHION, S
1-11 100022004 | 2|+ rs.95 NUT, SM5.95
1-12 062681212 | 3|+ ~2437-40x12 SCREW, PAN SM4.37-40X12
1-13 025680232 | 3|eS¥HxFa9a37 WASHER, PLAIN M 4.37
2 541863009 11 resvunsFss BOBBIN WINDER ASSY
2-1 541858009 11 rede~n=—2 BOBBIN WINDER BASE
2-2 $41851001 1M1 rv%E~22514 B-WINDER MOTOR SUPPORT PLATE
2-3 008300604 | 2|+ k52 2a3x6 SCREW, TRUSS M3X6
2-4 018401236 | 2|7+:# b b ax12 BOLT, SOCKET M4X12
2-5 110735002 | 2|##x% WASHER
2-6 $35032101 2[>xx2v26x55 SCREW, M2.6X5.5
2-7 $39903001 1M1rexos BOBBIN WINDER SHAFT
2-8 014300332 | 2|7+ #33x3 SET SCREW, SOCKET (CP) M3X3
2-9 154024001 1|#KE 44T BOBBIN PRESSER
2-10 154092001 1M1 resvxas % BOBBIN WINDER CLAW
2-11 014680422 | 2|7+t 22837943 SET SCREW, SOCKET (CP) SM4.37
2512 152361001 1|4 rv% L= BOBBIN WINDER LEVER
2-13 152362001 IEES I LY BOBBIN WINDER SHOULDER SCREW
2-14 111942001 1152/82 SPRING, PLATE
2-15 111943001 IEENET T E1 WASHER
2-16 060660512 1{/54 > K318-40X5 SCREW, BIND SM3.18-40X5
2-17 152363001 HECDREIN SPRING, TWIST A
2-18 047301042 a7y ses PIN, SPRING ROLL AW3
2-19 152364001 2|n5- COLLAR
2-20 146197001 1|1rynzss THREAD CLAMP ASSY
2-21 $39847001 M1 resE—22s32 BOBBIN WINDER MOTOR ASSY
2-21-1 $39908000 1M1 rvsE—2% BOBBIN WINDER MOTOR
2-21-2 152507000 | 1|=<1soz21v¥D MICRO SWITCH, D
2-21-3 152508000 | 1|=14n07s5z-% MICRO ACTUATOR
2-21-4 152509000 { 1|>rso>a24%E NYLON CONNECTOR, E
2-21-5 552851001 2|e> 2 -3+ #1854 TERMINAL PIN, #1854
2-22 152645001 1|FEL 9T 14 BOBBIN HOLDER PLATE
2-23 062300616 | 1|+~aMm3xe SCREW, PAN M3X6
2-24 025030236 | 1|leS¥##HxFam3 WASHER, PLAIN M 3
2-25 158597001 1|4 re% R FYIN= BOBBIN WINDER STOPPER
2-26 $21103000 | 1|1 rew%n—22C BOBBIN WINDER HARNESS, C
2-27 $16669000 | 1|7o5 4~ %05A PROTECTOR, 0.5A
2-28 $31960009 1|1 r=%ns5— BOBBIN WINDER COVER
2-29 028260242 | 2[/<x¥#H %226 WASHER, SPRING 2-2.6
2-30 052300606 | 2|+~2/<xk53x6 SCREW, PAN (S/P WASHER) M3X6
2-31 $00505001 2lavns 790+ tma NUT, CAP M4
3 104450109 | 2|Jd4+>s RUBBER CAP, 8
4 541864009 IEESE DL EINDY P SETTING PLATE, BOBBIN WINDER
5 106629002 | 2|>x%va37 SCREW, SM4.37
151-705-402
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L. %t0 1 Bi{R / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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L. &)V B{&k / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE |qQTY B A4 NAME OF PARTS RM|

1 $38001001 1Mrrxuna THREAD TRIMMER CAM

2 014770622 | 2|73 rx 26359 % 3 SET SCREW, SOCKET (CP) SM6.35

3 $38002101 Hvesarruysras SOLENOID SETTING PLATE

4 060680712 |  2|/51 > Ka37-20x7 SCREW, BIND SM4.37-40X7

5 154599000 | 1|vL/ 1Ko vvas SOLENOID CUSHION

6 502652001 142 WASHER

7 523836001 Hurs1rLis=43 SOLENOID LEVER ASSY

7-1 S02654001 1vrs1rLn- SOLENOID LEVER

7-2 014680622 | 1|7+ 2224379 %3 SET SCREW, SOCKET (CP) SM4.37

8 $38003001 1o kL=t L- PUSHING LEVER DRIVING LEVER

9 145478101 IEPE IR SHOULDER SCREW, SM4.76

10 $38004002 [ 1|7 kwLss—2rYn <iZ22> |DRIVING LEVERSTOPPER, H=0.3 .. <Mark2>
10 538004003 | 1|7 Ky Lst—2+Yn <i283> |DRIVING LEVERSTOPPER, H=0.6 .. <Mark3>
10 538004004 [ 1 K®L/X—2 kYN  <E2E4> |DRIVING LEVERSTOPPER, H=0.45 <Marka>
11 018681022 | 2|7+#. Fa37x10 BOLT, SOCKET SM4.37X10

12 025680132 | 2|esw#Hx>amaszy WASHER, PLAIN S 4.37

13 159905001 Hrxzs7amevay ADJUST SCREW

14 106147002 | 1|+v r7.94 NUT, SM7.94

15 $38005001 1ok LR=—ToF13% DRIVING LEVER SHAFT

16 231071001 1| % 2 u8x15 BUSH, 8X15

18 $41734001 1o ke SoERYI% RETURN SPRING, DRIVING SHAFT

19 048070342 | 2|+ x7E7 RETAINING RING, E7

20 154596000 | 1|1 r%UmaLii—svsa>  |CUSHION

21 $38006001 11 rfusEmLI-23 TR. TRIMMER DRIVING LEVER ASSY
21-1 $38007001 1M1 rfUsELI- THREAD TRIMMER DRIVING LEVER
21-2 153597001 IPZE S At T LOWER THREAD RETAINER COLLAR
21-3 $30033001 1|4 29357 SHOULDER SCREW, SM3.57

21-4 148813001 | 2|##x WASHER

21-5 106129002 | 1|+ +357 NUT, SM3.57

21-6 028350242 | 1[{/xx¥ #3235 WASHER, SPRING 2-3.5

22 014770622 | 1|7+ rx2ve3s54 %3 SET SCREW, SOCKET (CP) SM6.35

23 502354001 UEESPET X PE L SHOULDER SCREW, B

24 100022005 | 1|3V k595 NUT, SM5.95

25 $38008001 11 r2URYEY2 THREAD TRIMMER ROD ASSY

25-1 $38009001 11 rxunyeE THREAD TRIMMER ROD

25-2 $07512001 IEEPTTITH ROUND JOINT ASSY, R

25-3 100022005 | 1|+ k595 NUT, SM5.95

26 110233001 IEPETIRT SHOULDER SCREW, SM4.76

27 110161004 | 1]+ ra76 NUT, SM4.76

28 109893002 | 1|##x WASHER

29 $38010001 11 rxyLs- THREAD TRIMMER LEVER

30 $10195001 b L= LEVER SHAFT

31 110367001 1#rx WASHER, PLAIN SPECIAL 8

32 048060342 | 1|+ x7e6 RETAINING RING, E6

33 014760622 | 1|7+ rx%x595 SET SCREW, SOCKET SM5.95

34 $38011001 11 r2UER2 THREAD TRIMMER RETURN SPRING
35 158940001 1REYY: SPRING HOOK

36 110233001 HESE TR SHOULDER SCREW, SM4.76

37 110161004 | 1|+ ra7e NUT, SM4.76

38 153484001 1|# 752476 WASHER, PLAIN 4.76

39 025680232 | 1|e>¥#xF1a37 WASHER, PLAIN M 4.37

40 $41735001 1rensrrn-sz CONNECTIG ROD LEVER ASSY

41 $10202101 HeenorLin—sy CONNECTING ROD LEVER SHAFT

42 121007001 17avys b xx5a37 SET SCREW, SM4.37

43 $41737001 HIVEE: NEEDLE PLATE

a4 538016001 1M1 rzxuLehe THREAD TRIMMER CONNECTING ROD
45 $10205001 11 kons s MOVABLE KNIFE ASSY

46 $10208001 11 konney ... <t=0.4> |WASHER, MOVABLE KNIFET=0.4 <t=0.4>
46 510208002 | 1|1 KnhH ... <t=05> |WASHER, MOVABLE KNIFET=0.5 <t=0.5>
118-705-403
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L. %)) E{#k / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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L. %t)Y Bk / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY Eoxq NAME OF PARTS RM|
46 510208003 L 2RV, P <t=0.6> |WASHER, MOVABLEKNIFET=0.6 <t=0.6>
47 500705001 U RS ZAY MOVABLE KNIFE COLLAR
48 510209101 1| A%x9437 SCREW, SM4.37
49 541738001 1aF1n FIXED KNIFE
50 111140002 2(> 22238 SCREW, SM2.38
51 100032004 2{# > %437 SCREW, FLAT SM4.37
52 511244001 2| A %437 SCREW, SM4.37
53 510212101 1HNUTF132E NEEDLE HOLE PLATE, E
54 100360003 2[435 %2238 SCREW, FLATSM2.38
55 228475000 vy vi8 K1.9x80 FASTENING BAND, 1.9X80

118-705-403
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M . % #F x B8R / Thread mipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil
/ Mecanismo de la mordaza para hilo

151-705-406
N . $HERRHE23RIR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

1 L TE—“
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M . % X R / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil

/ Mecanismo de la mordaza para hilo

REF.NO. CODE |qQTY EL A NAME OF PARTS RM|
1 $41874000 | 1|sucss s CYLINDER ASSY
2 $41877001 | 1|1 rznxsycsrs THREAD RELEASE CYLINDER PLATE
3 018501436 | 2|7+ #n 15x14 BOLT, SOCKET M5X 14
4 028050246 | 2|/<x¥#x2s5 WASHER, SPRING 2-5
5 025050236 | 2|es¥Hxrams WASHER, PLAIN M 5
6 S41878001 | 1|1 rznxsq THREAD RELEASE BASE
7 018501636 | 2|7+ #n 1sx16 BOLT, SOCKET M5X16
8 $11440004 | 1|z P-%2-7 AIR TUBE, 4 (L = 1750)
151-705-406
N . $tAIEHRHEREMR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador
REF.NO. CODE  [qQTY B XA NAME OF PARTS RM]
1 $41741000 | 1|x»averv1s DIRCTION SENSOR PLATE
2 $41742000 | 1|m7ose 414 UPPER SHAFT SENSOR PLATE
3 062300512 | 2[#~a3xs SCREW, PAN M3X5
4 062680812 | 1|+ ~0437-20x8 SCREW, PAN SM4.37-40X8
118-705-501
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P.2> bO— Ky 7 X% / Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

151-705-502
49




P. 3> A —JFKy 7 ZBHR / Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY B XA NAME OF PARTS 4RI\_/I‘|
1 540438001 1\Forrazvrys POWER SUPPLY UNIT ASSY
1-1 540439001 1WForox1ioa7 3 POWER CIRCUIT BOARD ASSY, A
1-1-1 215769001 1|prEa-2x3A FUSE, 3A
1-1-2 152566000 2|Ea-XC FUSE, C2A
1-2 540440001 1|Forx18B73 POWER CIRCUIT BOARD ASSY, B
1-2-1 153242000 1lex1—X6A FUSE, 6A
1-2-2 157219000 2|h>kE1—-X5A-D FUSE, 5A
1-2-3 152566000 1lea-Xc FUSE, C2A
2 0A5400806 4| +F XY 2 4x8DB SCREW, PAN (S/P WASHER) M4X8
3 540445009 1o yna7493 CONTROL BOX COVER ASSY
341 540447000 1|LCDEZ -0 LCD MODULE
3-2 546833001 4|7 X% Y M1.6Xa SCREW, PAN M 1.6
33 540448000 R ZACE INVERTER
34 $40511001 LN AR PIE PRS2 PANEL PCB ASSY
3-5 540455000 Hngwri—an—32 INVERTER HARNESS, PANEL
3-6 0A5300605 6| +F~Y % 213X6DB SCREW, PAN (S/P WASHER) M3X6
3-7 0A5301005 3|+ ~H¥ 9 23X10D8 SCREW, PAN (S/P WASHER) M3X10
4 540451009 vy Nnazraes Ky s STAND ASSY, OPERATION BOX
4-1 540452009 v nazrasF STAND, OPERATION BOX
4-2 540499009 1z 3aani- SIDE COVER, PANEL
4-3 107321003 11742476 SHOULDER SCREW, SM4.76
4-4 107017002 1F3InxYhzx WASHER, WAVE SPRING 6.45
<BXIE. XE> <For Japanese & English version>
5 540453000 1{PROM705/8% L)% 3 PROM ASSY, 705 PANEL
6 008400604 4|+ b5 2 14x6 SCREW, TRUSS M4X6
7 540454000 1exn—22 PANEL HARNESS
8 510409002 1|¥Hx WASHER
9 510408000 L EP S RUBBER SHEET
10 515056001 HnagHyThd BOX HOLDER
1 018065036 2|7 5K b6X50 BOLT, SOCKET M6X50
12 014760622 1|73 b A X595 SET SCREW, SOCKET SM5.95
_____________________ R e e = e R e e o T ik
<=18380V, 400V, 415VE > | <For 3-phase 380V, 400V & 415V" >
13 540504000 13V b3 2705 TANSFORMER, THREE PHASE 705
14 018081236 4175 F) b8x12 BOLT, SOCKET M8X12
15 028080246 4|2 ¥ Hx2-8 WASHER, SPRING 2-8
16 025080236 45 HxF178 WASHER, PLAIN M 8
17 540505000 1|FrH5on—%ZHA POWER SUPPLY HARNESS, HA
18 541969000 17> 42— 2H8 POWER SUPPLY HARNESS, HB
19 541964000 117va BUSH
20 511763000 1|=1v4 501008 SPIRAL, 100S
24 150357001 2|12-Fs35>713 CORD CLAMP, 13-L
26 152510000 2[0-FJvoa CORD BUSH
21 025060336 2|SYH %416 WASHER, PLAIN L 6
22 028060246 282 ¥H 226 WASHER, SPRING 2-6
23 021060206 2|23+ be NUT, 2 M6
25 140392009 2|1F17 24 OIL CAP
"ATa BB " ” OPTION PARTS ”
<ERE. KN HLED <For English & Portuguese version>
5 545730000 1[PROM705/V X JLPY 3 PROM ASSY, P 705 PANEL
<%fE. pPAOE> <For English & Turkish version>
5 545731000 1|PROM705/¢% LT % PROM ASSY, T 705 PANEL
<HEEE. ANSUED> <For English & Spanish version>
5 545732000 1|PROM705/¢ %Sy 3 PROM ASSY, S 705 PANEL
<XiE. 75 2E> <For English & French version>
5 $45733000 1|PROM705/€ X IVEY 3 PROM ASSY, F 705 PANEL
151-705-502
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Q . ZZ[ERG1R / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de la presion de aire

151-705-514
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Q . ZIERE{® / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de la presion de aire

REF.NO. CODE Q'TY ErAA NAME OF PARTS RV
1 541641000 171408 -1L¥2L-42%3 FILTER REGULATOR ASSY
1-1 509231000 1FE—=wsinJ1a BALL VALVE, 1/4
1-2 $31169000 1zata=7>8 ELBOW UNION, 8
1-3 153252000 1lpTF -2 PT-JOINT
1-4 $17028000 1|7y VAPR1YF PRESSURE SWITCH
2 018061222 2|7 F#H I bex12 BOLT, SOCKET M6X12
3 028060242 2|52 H x2-6 WASHER, SPRING 2-6
4 025060232 2|ESH¥HxFae WASHER, PLAIN M 6
5 $04891000 1Famhozvyaninm MIDDLE NIPPLE, 1/4
6 S06857000 1zFHL o3 AIR GUN ASSY
6-1 506858000 1z7H> AIR GUN
6-2 506859000 1Hh=—k—2R CURLTUBE
8 $31764000 1|z 752~ 78x280 AIR TUBE, 8 (L = 280)
9 $39113000 1| 7k — 2080650308 AIR TUBE, 08065 (L =300)
10 $41637000 1|x 7% — 2080650248 AIR TUBE, 08065 (L = 240)
1" $31170000 1|¥-=x8 T-JOINT, 8

<NV MRSy VEEREA> <For Belt feed device >

20 541632000 1inrFa=ypri18s 3 VALVE UNIT ASSY, 18
20-1 $41633000 1|==Fk—-F18 MANIFOLD, 18
20-2 $39115000 91/5),FvQz1151-5 VALVE, VQZ1151-5
20-3 $39116000 9|/¢,0 FvQz11515-5 VALVE,VQZ1151S-5
20-4 $14159000 2| #1/8-8 ELBOW, 1/8-8
20-5 140682001 2|191L 29> SILENCER
20-6 504897000 317574 PLUG, 4
21 541631000 1snga=y r1793 VALVE UNIT ASSY, 17
21-1 541633000 1|v=k—-I K18 MANIFOLD, 18
21-2 $41634000 175> %2970L—+ BLANKING PLATE
21-3 $39115000 8|/sFvQzi151-5 VALVE, VQZ1151-5
21-4 $39116000 9|/%)L FvQZ11515-5 VALVE, VQZ1151S-5
21-5 $14159000 2|z HK1/8-8 ELBOW, 1/8-8
21-6 140682001 2191L>H> SILENCER
21-7 504897000 417574 PLUG, 4
22 018503036 2|7+ K I b 5X30 BOLT, SOCKET M5X30
23 028050246 2|18 HH 225 WASHER, SPRING 2-5
25 554482000 1a= Kk d#12 CORD HOLDER, 12N
26 0A5401006 1|+ ~a/2xES548x10 SCREW, PAN (S5/P WASHER) M4X10
27 S04557000 | 20|/v> & 1PLTIM BAND, PLTIM
28 $11763000 2| R71 51005 SPIRAL, 100S
30 $23747001 2|1z 7-7A-73 AIR BLOWER ASSY
31 025050236 2|lESYHXFLYs WASHER, PLAINM 5
32 028050246 2|2 HH %25 WASHER, SPRING 2-5
33 021500106 21v3+Y b5 NUT, 1 M5
51 $41938000 1|T 7% — 2042551058 AIR TUBE, 04255 (L = 1050)
52 $41938000 1| 7k — 2042551058 AIR TUBE, 0425S (L= 1050)
53 541939000 1T 7+ — 2042551128 AIR TUBE, 0425S (L= 1120)
55 541636000 1| 7%k — 2042551008 AIR TUBE, 0425S (L = 1000)
56 508176000 1[ZT7~%k—-2R4-0 AIR TUBE, 4-O (L =980)
57 S08176000 1|7 ~-%k-24-0 AIRTUBE, 4-O (L. =980)
58 $41943000 1|x 75k — 2042551458 AIR TUBE, 0425S (L = 1450)
59 $31706000 1|T7—-F2—7F4ax1510 AIRTUBE, 4X1510
60 $41943000 1|x 74— 2042551458 AIR TUBE, 0425S (L = 1450)
61 $31706000 T 7—F2—74ax1510 AIRTUBE, 4X1510
62 $41941000 1|x 7k — 2042551378 AIR TUBE, 0425S (L= 1370)
63 $41943000 1| 77k — 2042551458 AIR TUBE, 0425S (L = 1450)
64 $41941000 1|T 7+ — 2042551378 AIRTUBE, 04255 (L= 1370)
151-705-514

52



Q.

Z2[ERE{% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de la presion de aire
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Q . Z[EM{% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d‘air
/ Mecanismo de la presién de aire

REF.NO. CODE Q'TY e xq NAME OF PARTS RV
65 $31706000 1lz7—-F2-Faxi1510 AIR TUBE, 4X1510
66 541940000 1|x 7k — 2082551248 AIR TUBE, 0425S (L = 1240)
67 541940000 1] 7k — X042551248B AIR TUBE, 0425S (L = 1240)
68 541938000 1|x 74— 2042551058 AIRTUBE, 0425S (L = 1050)
69 $41939000 1|z 74— 2042551128 AIRTUBE, 0425S (L= 1120)
70 514085008 2{x7—-Fa2-7 AIRTUBE, 4X1160
71 519557000 2|3 H 234714 MINIATURE UNION, Y4
72 $41916000 2|x 74— 2042550228 AIRTUBE, 4 (L =220)
75 515031002 2l 7-F2-7 AIR TUBE, (L = 240)
77 $33870001 MN7P-5#2-7 AIR TUBE, 4 (L = 840) BLACK
78 $19557000 1asigaz=4714 MINIATURE UNION, Y4
79 $41935000 1|x 7% — 2042550358 AIRTUBE, 0425S (L = 350)
80 $41937000 1|x 7+ — 2042550608 AIR TUBE, 04255 (L = 600)
81 062302506 1|#~233x25 SCREW, PAN M3X25
82 021300206 1203+ Y k3 NUT, 2 M3
151-705-514
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R1 . Wi 4RIk / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente
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R1. WESKR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de |I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE Q'TY Er XA NAME OF PARTS R

1 $16566000 2170927 COOLING FAN

2 $32294001 8|7 F# I kax3s BOLT, SOCKET M4X35

3 021400206 8|23+ ba NUT, 2 M4

4 $38819000 1|7 L —~NEA33/5 BREAKER, EA33/5

5 $38820000 2|7V a3s BUSHING, 35

6 $10333000 2|77>a-F FAN CORD

7 152510000 1Mla-kFvoa CORD BUSH

9 540456000 1|RS-XY/N— 3% R RS-XY HARNESS

10 540457000 1|yrvan—-x2 SYNCHRONIZER HARNESS

1 540458000 2|ACDR/N— 2% X ACDR HARNESS

13 $40460000 HswFn-—%x2:2 VALVE HARNESS ASSY

14 $40461000 1MerHs 3 SENSOR ASSY

14-1 540462000 6|t HGL12L SENSOR, GL-12L

14-2 540500000 ey reeyn—%2 SET SENSOR HARNESS

14-3 541961000 17yuasswnh—x2 PRESSURE SWITCH HARNESS
14-4 541963000 1v=TFUswWnN—2 2 SWITCH HARNESS, LOOP FOLD
15 546476001 6|t h+y SENSOR BRACKET

16 062301006 4]+ ~23X10 SCREW, PAN M3X10

17 540464000 1|FoFrn=-x2MA POWER SUPPLY HARNESS, MA
18 540467000 2|ACDR-POW/\— X ACDR-POWER SUPPLY HARNESS
19 $40468000 2|ACDR-SIG/N — % X ACDR-SIGNAL HARNESS

21 541972000 2|ACDRF > 4> /\— 2 B ACDR-POWER SUPPLY HARNESS, B
22 540510000 1|F> 4> — % XFDF POWER SUPPLY HARNESS, FDF
23 541967000 1|7 n—-22FA POWER SUPPLY HARNESS, FA
24 540469000 1|lPROMX 1> 7 3 PROM MAIN ASSY

25 540470000 1|PROMXY % o > PROM, XY1

26 $40471000 1|PROMXYE— % PROM, XY2

27 $40472000 1|22 = bSWHA—2 R START SWITCH HARNESS

28 002301203 3|+F~33x12 SCREW, PAN M3X12

29 021300206 71225V b3 NUT, 2 M3

30 543402000 IPLEFERE S SENSOR ASSY

30-1 $40462000 1t ¥6L12L SENSOR, GL-12L

31 $46476001 1eryn+y SENSOR BRACKET

32 540463000 2|t~ ¥G6L-12L-A SENSOR, GL-12L-A

33 546476001 1ervhryd SENSOR BRACKET

34 062300806 1]+ ~33x8 SCREW, PAN M3X8

35 $41964000 1|7vva BUSH

36 0A5400806 1|+ ~N¥% 34x8D8 SCREW, PAN (S/P WASHER) M4X8
37 625010000 11402952 FNK-2N CORD HOLDER, NK-2N

50 540485001 1NFEMRE—=PRIYFTS HAND START SWITCH ASSY
50-1 $40449001 1lswA— 2 SWITCH BASE

50-2 $20871001 1M1 YFY 3 HAND SWITCH ASSY

50-3 0A5301405 2|+~ 33X14DB SCREW, PAN (S5/P WASHER) M3X14
50-4 540491001 1lswsix SPRING, SWITCH

50-5 018404036 1|7+ % +axao BOLT, SOCKET M4X40

50-6 154514001 1| aA~R=-4%— SPACER

50-7 021400216 122+ ba NUT, 2 M4

50-8 025040236 2|lESHHExF194 WASHER, PLAIN M 4

50-9 102707002 2|¥Hx WASHER, PLAIN 4

50-10 018400636 1|7 +3# 1 baxe BOLT, SOCKET M4X6

50-11 021400216 12925V ba NUT, 2 M4

50-12 $10243000 2|3710>%735 > FNK-3N CORD HOLDER, NK-3N

50-13 060300612 2|/31 > F M3X6 SCREW, BIND M3X6

50-14 $40492001 TswL/s—=2 2 SWITCH LEVER ASSY

50-14-1 $40493001 1|swi /¢— SWITCH LEVER

50-14-2 $40494000 1|swx vy 7 SWITCH CAP

50-14-3 062301005 1|+~33x10 SCREW, PAN M3X10

50-14-4 021300303 1|v r32 23 NUT, 3 M3
151-705-515
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R1 . #&5aB4{% / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacion de corriente
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R1. M4ESER / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE Q'TY [ i ¢ NAME OF PARTS R
50-15 $07370102 114> 2595 SHOULDER SCREW, SM5.95
50-16 153113001 1NAS A MY HX THRUST WASHER
50-17 $03695001 1|4 xe6 WASHER, PLAIN 6
50-18 540495001 1|swh1<— SWITCH COVER
50-19 008300604 6|+ > 223xX6 SCREW, TRUSS M3X6
50-20 018502036 2|7 +HFI k520 BOLT, SOCKET M5X20
50-21 025050236 2lESYHRXFaYs WASHER, PLAIN M 5
50-22 152863001 2|17y varns— CUSHION COLLAR
50-23 106588003 1|+ k5.95 NUT, SM5.95
51 149547000 1la-FtHx CORD HOLDER, 4N
52 500480000 2|0 KR F#5 CORD HOLDER, 5N
53 052400806 2|+~ ES54X8 SCREW, PAN (S/P WASHER) M4X8
54 525567000 13- KRS #8 CORD HOLDER, 8N
55 052400806 1[F~Xa/8xE54ax8 SCREW, PAN (S/P WASHER) M4X8
56 554482000 13- KK d#12 CORD HOLDER, 12N
57 052400806 1|+~a/4xES54x8 SCREW, PAN (S/P WASHER) M4X8
58 $11763000 1|2 181 501005 SPIRAL TUBE, 100S
60 540513009 1|EmMOY 7sw% 2 EM-LOCK SWITCH ASSY
0 60-1 008300604 2|+ b5 2303X6 SCREW, TRUSS M3X6

60-2 $32335000 1[swW-AVS311N SWITCH, AVS311N

60-3 540473000 1|emay 7swin— % 2 EM-LOCK SWITCH HARNESS

61 540474000 1|EMSW/A— 2 R EM-SWITCH HARNESS

62 062710812 2|+ ~2476-32X8 SCREW, PAN SM4.76-32X8

63 $10243000 2|#10>% 5> FNK-3N CORD HOLDER, NK-3N

64 062670612 2|+ ~1357-40X6 SCREW, PAN SM3.57-40X6

65 025350236 2|ESHHXFIY3S WASHER, PLAIN M 3.5

67 $40475000 1|aACH—KE—%2100 AC-SERVO MOTOR, 100

68 018301236 4|7 FF I b3X12 BOLT, SOCKET M3X12

69 540476000 1|aCH —KE—~ 5750 AC-SERVO MOTOR, 750

70 018501636 4|7+ FI F5X16 BOLT, SOCKET M5X16

71 544823001 1% —#KDR705> 2 7 2 AC-SERVO ASSY, LOWER

71-1 544832001 1|4 — KDRS ~NINT705% & LABEL, SERVO DR 705 (LOWER)

72 544822001 1| —#KDR7059 LY 3 AC-SERVO ASSY, UPPER

72-1 544831001 1|4 —£DRI~XNT7059 T LABEL, SERVO DR 705 (UPPER)

74 $04557000 | 20|/v> 2 1PLTIM BAND, PLTIM

76 $40486000 1|FoHrrswy 3 POWER SUPPLY SWITCH ASSY

77 $40509000 R £ ZAE 9 BOBBIN WINDER HARNESS
78 $11733000 2|7 —2+&>1700 GROUND WIRE, 1700

79 $38145000 1|7-2t>2 GROUND WIRE, 2

80 540497000 1|\7-—21>4894 GROUND INDUCTOR

81 $40481000 TN rFVILFAYN-—FR EXTENDED HARNESS, THR. TRIMMER

87 $40503000 1|emCBOXY = BOX ASSY, EMC

87-1 102469001 3|H > E3-X10A250V GLASS FUSE, 10A250V

88 0A5401006 4|+ ~a/82E 54X10 SCREW, PAN (S/P WASHER) M4X10

89 541965001 21KS Ay 14 DRIVER SUPPORT PLATE

91 018401236 | 10|7+#/ baxi2 BOLT, SOCKET M4X12

92 028040246 | 10(/ix+¥H 224 WASHER, SPRING 2-4

93 025040236 | 10|eSH¥HxFa 94 WASHER, PLAIN M 4

94 541889001 1fswhUY 14 SWITCH SETTING PLATE

95 018400836 2|7+ b axs BOLT, SOCKET M4X8

96 028040246 2|82 ¥ HR2-4 WASHER, SPRING 2-4

97 025040236 2|ESHHXFY4 WASHER, PLAIN M 4

98 018400836 2|7+ Kk axs BOLT, SOCKET M4X8

929 028040246 2|82 H¥H x2-4 WASHER, SPRING 2-4

100 025040236 2|eSH¥HRxFaYa WASHER, PLAIN M 4

101 157270101 2|7—-2a-FkKv 3D GROUND WIRE ASSY, D

103 $09142000 | 24{a-Fr235>720L CORD CLAMP, 20-L

104 $31760000 8|cKsy7 5> F26L CORD CLAMP, 26L

151-705-515
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R1 . §d% SRR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de |'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

T 61

50-1%50-14-350-
o 505
| 503863
% 5506-117550'450'/9/\
50-14-2 -
50-16 - — I & 4~ Lol L = 52

4 | : . . )

\ o || . 5 i. 55
/’/\ i S 5ej

14-2 #* 7 3 >#& / OPTION PARTS
921 924

» 1®
=5 03

<922 910
®-923

925 m
926
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R1. Wik 5% / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE Q'TY B XA NAME OF PARTS R
105 $17024000 5|cksy 5> 720-H CORD CLAMP, 20-H
109 018402036 1|7+ % b ax20 BOLT, SOCKET M4X20
110 021400206 1222+ +a NUT, 2 M4
11 052400606 2|F~N2/82xES54xX6 SCREW, PAN (S/P WASHER) M4X6
112 052401605 1|~/ E548x16 SCREW, PAN (S/P WASHER) M4X16
13 $00554000 | 12|HHK— b6NS SUPPORT, 6NS
114 $11763000 1|27 1 511005 SPIRAL TUBE, 100S
115 228475000 1|7vvyi8e K1.9x80 FASTENING BAND, 1.9X80
117 150349001 1a-k25>710 CORD CLAMP, 10-L
"r7varma"” “ OPTION PARTS “
120 546502000 1|PROM705CK 7 X PROM ASSY, I/0 CHECK 705
910 $37057001 1EMRTYFIAA—H43 EM SWITCH SPACER, 3
920 $40623000 4|EMIT T TR-40-27 EMI CORE, TR-40-27
921 0A5401605 4| +F ~XH¥ 4 34X16DB SCREW, PAN (S/P WASHER) M4X16
922 025040236 4leSH¥HEXF1Y4a WASHER, PLAIN M 4
923 021400106 41> pM1 s NUT, 1 M4
@ 924 $40622000 4{eMi0 7 ESD-SR-25 EMI CORE, ESD-5R-25
925 $04557000 2{/8> 2 1 PLTIM BAND, PLTIM
926 149809000 1M215Y7L BEAD BAND, L
151-705-515
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R2 . Wi ¥R / Power supply equipmet mechanism / Stromversorgung
/ Mécanisme de |'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacion de corriente

33 394

118-705-515
S . fTEEERR (F 7> 3 > EB&) / Attachment set (Option parts)

/ Anbausatz (Sonderzubehén) / Jeu d’accessoires (Piéces en option)
/ Juego de fijacién (Piezas opcionales)

o -

1561-705-940
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R2 . WSk / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE |qTY B XA NAME OF PARTS RM|

1 $41975000 | 1|/ RE—2X7 3 PULSE MOTOR ASSY, X

2 $41976000 | 1| wzxE-2Y732 PULSE MOTOR ASSY, Y

3 018401222 | 8|7+ #u baxi2 BOLT, SOCKET M4X12

5 0A5401006 | 2|#~2/¢x E54ax10 SCREW, PAN (S/P WASHER) M4X 10

6 S40431000 [ 1|+ Te> ¥4 3 HEAD SENSOR ASSY

6-1 S40432000 [ 1|#>Fo v ¥Xxn—3%2 HOME POSITION SENSOR HARNESS, X
6-2 S40433000 | 1{#>FrtiHyn—32 HOME POSITION SENSOR HARNESS, Y
7 0A4300605 | 4|+F~¥ % 33x6DA SCREW, PAN (S/P WASHER) M3X6

1 117150001 2[a-rHyHyThzx CORD SUPPORT

12 062670512 | 2|3 ~2357-40x5 SCREW, PAN SM3.57-40X5

1341 $38144100 | 1|1 t*VvL/1FH3 THREAD TRIMMER SOLENOID ASSY
13-2 538146000 13327 43191-04R CONNECTOR, 3191-04R

32 540435000 | 1|€>#%43 SENSOR ASSY

32-1 540436000 | 1|t>HGL12L SENSOR, GL-12L

33 540437000 | 1|e>¥h+% SENSOR BRACKET

34 062300806 | 3|7 ~=3x8 SCREW, PAN M3X8

118-705-515
S. ([TBEERR (+ 7 > 3 > B&) / Attachment set (Option parts)

/ Anbausatz (Sonderzubehér) / Jeu d'accessoires (Piéces en option)
/Juego de fijacién (Piezas opcionales)
REF.NO. CODE |q'Ty £ XA NAME OF PARTS RM]
<NL—7ty bEHMA> <For loop setting detector>

15 541959001 1v=7eyresv-223 LOOP SET SENSOR ASSY

15-1 541628001 HEPET DR SENSOR SUPPORT PLATE, 1

15-2 541629001 1eey-vv1452 SENSOR SUPPORT PLATE, 2

15-3 018400636 | 4|7+ #J kaxe BOLT, SOCKET M4X6

15-4 028040246 | 4|/Sx¥H 324 WASHER, SPRING 2-4

15-5 025040236 | 4|e5¥HxF194 WASHER, PLAIN M 4

15-6 $31930000 | 1|75y 7e>¥ FLAP SENSOR

15-7 062301006 | 2|+~=33x10 SCREW, PAN M3X10

15-8 028030246 | 2|/Sx 4% %23 WASHER, SPRING 2-3

15-9 025030236 | 2|eSH¥HxF193 WASHER, PLAIN M 3

15-10 021300206 | 2|2y 2%V +3 NUT, 2 M3
151-705-940
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T. 70U FAREIER / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

) 151-705-518
U . SEEFERSARITR / Machine head parts / Teile des maschinenberteils

/ Piéces supérieures de la machine / Piezas de la cabeza de la maquina

151-705-601
63




T. 7V > b EARBER / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

REF.NO. CODE |[q7TY B X1 NAME OF PARTS RM|

<X-Yi& ) TARA > <For Prited circuit board for “X-Y feeding” >

1 $38151001 L B VL FAS ) MAIN PCB ASSY

1-1 $38154000 4|BIPICSLAA390 BIP IC, SLA4390

1-2 $38155000 3 |MOSFET25K1306 MOS FET, 25K1306

1-3 538164000 6|MOSFET25K1937 MOSFET2SK 1937

1-4 $33849000 8|FRD7 L 1 D8LD20V FRD ARRAY D8LD20U

1-5 U32744000 1{DIPSWDSS708 DIP SWITCH:DSS708

1-6 0A4301005 | 27|+ ~H4% 23X10DA SCREW, PAN (S/P WASHER) M3X10
<AL RAEA> <For Main printed circuit board >

2 $40489101 IR BV FAS, MAIN PCB ASSY

151-705-518

U . SREREBSRRA{R / Machine head parts/ Teile des maschinenoberteils
/ Piéces supérieures de la machine / Piezas de la cabeza de la maquina

REF.NO. CODE |qTv Er A4 NAME OF PARTS RM|

1 541881000 | 1|nvy7u> 419 COUPRING, 19

2 $41882001 | S ) HAND PULLEY

3 012060636 | 2|7+t S6xe SET SCREW, SOCKET (FT) M6X6

4 $41883009 | 1|%w oo E—s—hii— UPPER SHAFT MOTOR COVER

5 008400604 | 4+ +S5z4xe SCREW, TRUSS M4X6

6 $41884001 1v-77>94 LOOP GUIDE

7 018401222 | 2|7+ #n kaxi2 BOLT, SOCKET M4X12

8 146354001 2|¥Hx WAGSHER, PLAIN 5
151-705-601

64



V. fij & B4R / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

07— F
24 4

25

151-705-652
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V. liph &Rk / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY e A NAME OF PARTS RM|
<A > <For Export>
541885009 L STAND FRAME ASSY, |
1-2 541894001 L B ADJUSTTING SCREW, L
<BEH™H> <For Japan only >
541886009 | 1|%#vs7L-4a%3D  [eeeeeeeeeeees
1-2 $41893001 | 4({x¥amevass  |eemeeeeees
1-1 541887009 1[#¥277L—4 STAND FRAME
1-3 021200203 413 r2>120 NUT, 2 M20
1-4 152393200 4%y 25— CASTER
1-5 021160303 4|3 +32216 NUT,3M16
1-6 133172003 F7ISHo4q OIL BRACKET
1-7 062501006 1|+~asx10 SCREW, PAN M5X10
4 541888009 1|5 —7F w705 TABLE, 705
5 159150009 2id4u+>205 RUBBER CAP, 20.5
6 018082036 6|7+ # b 8x20 BOLT, SOCKET M8X20
7 025080236 6lESYHRFIIS WASHER, PLAIN M 8
8 028080246 6[/8x Y4 x2-8 WASHER, SPRING 2-8
9 541890009 LAV B % FATY FRAME SIDE COVER
10 018400836 6|7+ # b axs BOLT, SOCKET M4X8
1 025040236 6|y HRrFII4 WASHER, PLAIN M 4
12 028040246 6|/ xYHx2-4 WASHER, SPRING 2-4
13 008400604 S|+ k5 204x6 SCREW, TRUSS M4X6
14 541891001 2|FEZ AT - DOORSTAY
15 521306001 41426 STUD SCREW 6
16 $41892009 | 1|n 1 x> hss— REAR COVER
17 008400604 6|+ F>X14x6 SCREW, TRUSS M4X6
24 515158009 12/ 45— ACCESSORY CASE
25 502740000 17k FELT
26 502739000 1MFayovo5-7 RUBBER MAGNET TAPE
27 039411215 2115 A2 Y EAX12 TAPPING SCREW, TRUSS 1 M4X12
30 541895001 1749073 CHAIN ASSY
31 541909000 1|7y HOOK
39 541896000 1|7—-21 4L GROUND PLATE, L
40 $41897000 1|7-Z14R GROUND PLATE, R
<A > <For Export>
43-1 541899009 ] B SUB-STAND, A
<EHRA> <For Japan only >
43-2 541900009 2[xv3axvs8 SUB-STAND, B
44 018081636 417+ %N r8X16 BOLT, SOCKET M8X16
45 025080236 4leSYHEFLI8 WASHER, PLAIN M 8
46 028080246 4/ 2 ¥4 228 WASHER, SPRING 2-8
48 501265001 2|LAnyy 2 LEVEL ADJUSTER ASSY
48-1 501004000 2|%v o34m0 RUBBER
48-2 153769001 2{L ALY LEVEL ADJUSTER
48-3 022120306 2[Fv 3> 212 NUT, 3 M12
49 022120306 2[+v r3v 212 NUT, 3 M12
55 $24194009 2INUTC KRS BEAM END CAP
<A > <For Export “3-Phase 230V over” >
41 541898009 L B TRANSFORMER COVER, THREE PHASE
42 008400604 ] R SCREW, TRUSS M4X6
50 541910009 L B — - SETTING PLATE, TRANSFORMER
51 018061036 L BOLT, SOCKET M6X10
52 025060236 L WASHER, PLAIN M 6
53 028060246 L WASHER, SPRING 2-6
151-705-652
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Wi1

R EERIR (F 72 3 > #B&) / Attachment set (Option parts)

/ Anbausatz (Sonderzubehdr) / Jeu d accessoires (Piéces en option)
/ Juego de fijacion (Piezas opcionales)

U (@

1-3

1-2

67
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W1 . {HREEFER (+ 7" 2 3 > 8B&) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehor) / Jeu d'accessoires (Piéces en option)
/Juego de fijacion (Piezas opcionales)

REF.NO. CODE Q'TY ErXd NAME OF PARTS RM|
<FEL-TIHRAZy1F> <Hand operation SW for folding the loop >
1 541639001 1N EEYRRIYFIITE HAND SET SWITCH DEVICE
1-1 541640001 1N FEY b2 YF7 3 HAND SET SWITCH ASSY
1-1-1 541638001 NN EZRLYFHA HAND SWITCH BASE
1-1-2 514972001 1|/ve Kswh - HAND SWITCH COVER
1-1-3 540496000 1 Fswy 2 HAND SWITCH ASSY
1-1-4 008300604 2|+ b5 X303X6 SCREW, TRUSS M3X6
1-2 018400636 2|7 FHEN b axe BOLT, SOCKET M4X6
1-3 028040246 2/5x Y H 24 WASHER, SPRING 2-4
1-4 504557000 3|/ B LPLTIM BAND, PLTIM
<)) BRI T > <Clipping disposal funnel assemblely >
8 $41776001 HWFALY7X23Yuss s ADJUSTING C-DISPOSAL DEVICE
8-1 541906001 1&V22x3V0% CLIPPING DISPOSAL FUNNEL ASSY
8-1-1 $41907001 2|30 7/5— CLOTH SUPPORT BAR
8-1-2 018065022 4|73 %K) b6X50 BOLT, SOCKET M6X50
8-2 541908001 1|#Usx30U74s0 CLIPPING DISPOSAL FUNNEL
8-3 541744001 1FaveyvnFs: AJUSTING DEVICE SET
8-3-1 541732009 2|3 5- VERTICAL BAR
8-3-2 541739001 2|1€> DX— BAR
8-3-3 541740009 2|F3+Lvy70ovy ADJUSTING BLOCK
8-3-4 $41743000 1\290hr5-F0 CABLE
8-3-5 018081236 8|7 J K b 8X12 BOLT, SOCKET M8X12
8-3-6 018063036 4|7+ F I b 6X30 BOLT, SOCKET M6X30
<LARPhEmEdE > <Upper thread breakage detector>
10 540520009 19914 b¥LyoFu3 U-TR. BREAKAGE DETECTOR ASSY
10-1 509400009 IRV i SETTING BRACKET
10-2 509401001 21257299 FULCRUM SHAFT
10-3 025030233 45 HxF23 WASHER, PLAINM 3
10-4 028030243 2|32 H %23 WASHER, SPRING 2-3
10-5 021300103 2{FY 1223 NUT, 1 M3
10-6 509402101 2|7-1U-— PULLEY
10-7 048020342 2|k ATE2 RETAINING RING, E2
10-8 540519000 11 bxLty-—2o3 THREAD BREAKAGE SENSOR ASSY
10-9 062300616 4|+ ~aM3X6 SCREW, PAN M3X6
10-10 028030243 42y H 23 WASHER, SPRING 2-3
10-1 500480000 13— KK #s CORD HOLDER, 5N
10-12 062400616 1|+~ aMm4xe SCREW, PAN M4X6
10-13 025040233 1les¥HzFana WASHER, PLAIN M 4
10-14 509403009 1| H15— COVER
10-15 062300616 2|+~ 2M3X6 SCREW, PAN M3X6
10-16 025030233 2|ESHHxF2I3 WASHER, PLAIN M 3
10-17 028030243 2|/8x Y H %23 WASHER, SPRING 2-3
10-18 503566001 A 151 hy FACE PLATE THREAD HOOK
10-19 052400806 1>~/ 2 E54x8 SCREW, PAN (S/P WASHER) M4X8
10-20 021400202 1223+ ba NUT, 2 M4
10-21 183377001 2177239 3A PRE-TENSION ASSY, A
10-21-1 502611001 211 b7 A THREAD GUIDE
10-21-2 502612001 211 b P FA4FAY VEY PRE-TENSION STUD
10-21-3 144504001 FARG S 6 L) THREAD GUIDE DISC
10-21-4 154560001 2|7LF 230 8%A SPRING, PRE-TENSION (A)
10-22 014500522 2|7F b ARXTISYKS SET SCREW, SOCKET (CP) M5
10-23 504557000 T/ g 1pPLTIM BAND, PLTIM
11 062761212 2|4 ~X23595-28X12 SCREW, PAN SM5.95-28X12
12 025060232 4S5 HxF2I6 WASHER, PLAIN M 6
13 100022005 2|+ k595 NUT, SM5.95
151-705-940
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W2 . s R (8 7 2 3 > 8R4R) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehér) / Jeu d’accessoires (Piéces en option)
/ Juego de fijacién (Piezas opcionales)

151-705-940




W2 . TRk EMR (F 7 > 3 > 86&a) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehdr) / Jeu d’accessoires (Piéces en option)
/Juego de fijacidn (Piezas opcionales)

REF.NO. CODE Q'TY B AAS NAME OF PARTS RM|
<N P RASYBE> <Belt feed device>

6 $43632001 1NNXWERSYIYIF IS BELT FEED DEVICE
6-1 543622001 1RV MRASY IV Fay 3 BELT FEED DEVICE, SUB
6-1-1 $43611001 1N EFIUKAAS BELT FEED BASE
6-1-2 $43623000 12U 4201257 2 CYLINDER ASSY, 20-125
6-1-2-1 543624000 o v 420125 CYLYNDER, 20-125
6-1-2-2 $04909000 1Mlzfa=+> ELBOW UNION
6-1-2-3 $23647000 1|2€-Fa>bO=-> SPEED CONTROLLER
6-1-3 543612001 1AW T F 1 BELT GUIDE
6-1-4 $43613000 2| AR—Y SPACER
6-1-5 061300616 4|¥ 5 a3x6 SCREW, FLAT M3X6
6-1-6 062401016 4|+ ~24%10 SCREW, PAN M4X10
6-1-7 028040246 452 YH 2.4 WASHER, SPRING 2-4
6-1-8 $43625000 1o 41657 3 CYLINDER ASSY, 16-5
6-1-8-1 $43627000 1) 5165 CYLINDER, 16-5
6-1-8-2 $43628000 2|F -z &¥5ams5 T-JOINT, 4M5
6-1-9 543629000 1) 41657 3 CYLINDER ASSY, 16-5
6-1-9-1 543630000 1> 4165 CYLINDER, 16-5

@ 6-1-9-2 543631000 1175 FT£ams BRANCH ELBOW, 4M5
6-1-10 062401416 8|+~aax1a SCREW, PAN M4X14
6-1-11 028040246 8|/X\x¥Hx2-4 WASHER, SPRING 2-4
6-1-12 543614001 AN BELT PRESSER
6-1-13 543613000 4| A~N—4 SPACER
6-1-14 061300616 8|% 35 a3xe6 SCREW, FLAT M3X6
6-1-15 $43615001 21451 KT8 GUIDE SHAFT, B
6-1-16 018501236 4|7+ £ h5X12 BOLT, SOCKET M5X12
6-1-17 028050246 4% Y K325 WASHER, SPRING 2-5
6-1-18 $43616001 1H1ES7A GUIDE SHAFT, A
6-1-19 018401236 1|7+ £ b ax12 BOLT, SOCKET M4X12
6-1-20 028040246 1Sy Hx2-4 WASHER, SPRING 2-4
6-1-21 025040236 1leS¥HxFaya WASHER, PLAIN M 4
6-1-22 543617001 2|41 KT ocC GUIDE SHAFT, C
6-1-23 018401236 2|7+ HFE I bax12 BOLT, SOCKET M4X12
6-1-24 028040246 2|\ xH¥H %24 WASHER, SPRING 2-4
6-1-25 025040236 2|eSH¥HxFav4a WASHER, PLAIN M 4
6-1-26 543619001 AV & PAT GUIDE COVER

- 6-1-27 $35221001 1|#>xTMa SHOULDER SCREW, M4

6-1-28 107017002 1F3x52HH2 WASHER, WAVE SPRING 6.45
6-1-29 543618001 1| 7or114 GUIDE PLATE
6-1-30 543620001 IE R VAT SPRING, PLATE
6-1-31 008400604 3|+ bS5 ZX04x6 SCREW, TRUSS M4X6
6-1-32 S01557000 1|=q1420xH50LTD MICRO VALVE, D
6-1-33 062302016 2|4 ~2M3X20 SCREW, PAN M3X20
6-1-34 025030233 2|eS¥HXF2Y3 WASHER, PLAIN M 3
6-1-35 028030243 2|82 HH %23 WASHER, SPRING 2-3
6-1-36 021300103 2|+Y k123 NUT, 1 M3
6-1-37 543621001 2|K Ak POST
6-1-38 018061236 2|7+ KL b6X12 BOLT, SOCKET M6X12
6-1-39 028060246 2|82 ¥ H %26 WASHER, SPRING 2-6
6-1-40 $37445000 PGS £ VR 8 QUICK EXHAUST
6-1-41 $15031006 2]z P—5Fa1-7 AIRTUBE, L=1400
6-1-42 514085005 1z7—-Fa2-7F AIR TUBE, 4X145
6-1-43 514085012 21T 7—Fa21-7 AIRTUBE, 4X73
6-1-44 $15031001 1Hz7—Fa2-7 AIRTUBE, L=120
6-1-45 518387003 1Hz7-F2-7 AIRTUBE, 4 (L =260)
6-1-46 504557000 2|/\> 2 1PLTIM BAND, PLTIM
6-2 $39115000 1|78 FvQz1151-5 VALVE, VQZ1151-5

151-705-940
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Z . TS5 % / Accessories / Zubehér / Accessoires / Accesorios

fHRIpESemmLl LA
/ For stitch interval

56mm over

-“17-15-3
17-17-1—

17-9—

51

52

53

17-19-2—7

17-13

1561-705-910




Z . R SuPAR / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE Q'TY e XA NAME OF PARTS RM|
1 541803001 HEFAEE FEED PLATE
2 $41901009 1|vv573 HEAD REST ASSY
3 114483002 1K)V F 15— % OILER ASSY
4 154702101 I ERE O P2 OIL TANK
5 149796001 =R S P AVE § AIRTUBE WITH CONNECTOR
6 107779001 1R /vF6X7 WRENCH, 6X7
7 142205001 1|21 7X8 WRENCH, 7X8
8 100887001 1|2 /v58x9 WRENCH, 8X9
9 107780001 1= /vF10x12 WRENCH, 10X12
10 142002001 1en v &g XnF2 HEXAGONAL WRENCH, 2
1" 154125001 1|6y Ky xinF25 HEXAGONAL WRENCH, 2.5
12 142721001 167 Ky X3 HEXAGONAL WRENCH, 3
13 118064001 16en v Ky Xin+a HEXAGONAL WRENCH, 4
14 150335001 1|16h 7Kg ZNF5 HEXAGONAL WRENCH, 5
15 122991001 1|72V K) 740 ACCESSORY BAG
16 120192000 1|NO115% Y 740 PE. BAG, 78X80
17 S02767309 1|1 27 H 19 23THF COTTON STAND ASSY, 3THF
17-1 150189109 1755 Y b COTTON STAND BASE
17-2 S02773001 1FS55r Y bxTseY b COTTON STAND BRACKET SCREW SET
17-2-1 062060806 2|+ ~206x8 SCREW, PAN M6X8
17-2-2 031452206 3| ¥ E 7 45%22 WOOD SCREW, ROUND M4.5X22
17-3 150180001 3|15 Y¥S SPOOL STAND BASE
17-4 150182000 3|xF7—-n=wY b SPOOL MAT
17-5 126863001 3| xF-nsyas SPOOL CUSHION
17-6 S04109001 1A bPoF199THY THREAD GUIDE SUPPORT BAR
17-7 142997001 1M1 rPrr13 THREAD GUIDE, 3
17-8 540639001 I EEZNA v A £ S AR 3 COLUMN PIPE WITH CAP
17-8-1 150172003 a5 ans7y COLUMN PIPE
17-9 150173003 H1asavacqss b COLUMN JOINT
17-10 521798001 3[RT—xTHEY b SPOOL SCREW SET
17-10-1 150179002 3|R7=NJ 9B SPOOL SHAFT, B
17-10-2 028050246 3|2 HHx2-5 WASHER, SPRING 2-5
17-10-3 021500106 3["va+rv ks NUT, 1 M5
17-11 150185009 1A bFoF1RLH— THREAD GUIDE HOLDER
17-12 138843001 IR R AR 20 JOINT
17-13 150188009 12T =WELA—HHTA SPOOL HOLDER SUPPORT, A
17-14 502779009 1 X T =k g-3 SPOOL HOLDER, 3
17-15 502788009 ALY ENLH—433 THREAD HANGER ASSY, 3
17-15-1 502789009 ALY RN H—3 THREAD HANGER, 3
17-15-2 150183000 3|4 kN H-441 THREAD HANGER BASE
17-15-3 142990001 3| ALY KTy va THREAD BUSH
17-16 150172003 1as5antss COLUMN PIPE
17-17 540641001 1AT=T 72Ty bA SPOOL SCREW SET, A
17-17-1 021500106 413+ b5 NUT, 1 MS
17-17-2 $37038001 1|+~akS5¥5X14 SCREW, PAN (S5/P WASHER) M5X14
17-17-3 $37037001 1|+ ~2akS5¥95%32 SCREW, PAN (S/P WASHER) M5X32
17-17-4 062501406 2|F~asx14 SCREW, PAN M5X14
17-18 $40643001 1ENE—YEX¥FZZHY b HOLDER JOINT SCREW SET
17-18-1 014060632 2|7F bk A6X6T K3 SET SCREW, SOCKET (CP) M6X6
17-18-2 021500106 1M1>a+v ks NUT, 1 MS
17-18-3 $37037001 1|F~2ak545%32 SCREW, PAN (S/P WASHER) M5X32
17-19 $40644001 1RV I—IXF2TEY b HOLDER JOINT SCREW SET
17-19-1 021500106 1TMoasrvrs NUT, 1 MS
151-705-910

O MREADRIMBEETIZIENHINET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehore sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.
© Los detalles des accesorios inclufdos pueden variar.
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Z . T &aBA{% / Accessories / Zubehor / Accessoires / Accesorios

20

$tRafEs6mmil LA
/ For stitch interval
56mm over

73
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Z . R SLE{® / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE |QTY £ A NAME OF PARTS [rRM
17-19-2 031452206 1|7 JVE745%22 WOOD SCREW, ROUND M4.5X22
17-19-3 062501006 1|~asx10 SCREW, PAN M5X10
18 $41903001 AN &) NEEDLE HOLE JIG

<$tRIRS6mmLL L A > <For stitch interval 56mm over>

20 541605101 f|lvxHs K148 UPPER GUIDE PLATE, B
———————————————————— ekl ettt ekttt i
31 $15665001 41FELLA BOBBIN, LA
32 $37928419 112 2> /vUDP17NY197 3 NEEDLE ASSY, DPX17NY (#19)
33 $10208001 211 Kanhey . <t=04> |WASHER, MOVABLEKNIFET=0.4 <t=0.4>
33 $10208002 201 Konha Yy .. <t=05> |WASHER, MOVABLEKNIFET=0.5 <t=0.5>
33 $10208003 2011 Eanasy . <t=0.6> |WASHER, MOVABLEKNIFET=0.6 <t=0.6>
35 508170001 V2 EES AL, SCREW DRIVER, Z-STEEL
36 523926001 1| x5 WRENCH, 5
37 $14696001 1R+ 11x13 WRENCH, 11X13
38 154760001 1|FEyZNFN1D PIPE, WRENCH
39 118837001 1|2 =73.4X70 SCREW DRIVER, 3.4X70
40 101572101 1|% <7 255X190 SCREW DRIVER, 5.5X190
43 541626001 2|k—vT720L FORK SHAFT, 2.0L
44 541627001 2|5k~ 7208 FORK SHAFT, 2.0S
45 544968001 1{W=—F+YT 1458 LOOP PRESSER PLATE, B
46 $44969001 1fWw=—oFYyT14F LOOP PRESSER PLATE, F
47 $44970001 1|lax4H4IB LOOSEN LOOP PRESSER FOOT, B
48 544971001 1MNawx+4xF LOOSEN LOOP PRESSER FOOT, F
50 215769001 1lhrex-X3A FUSE, 3A
51 152566000 3|leax-XC FUSE, C2A
52 153242000 1lea—=x6A FUSE, 6A
53 157219000 2|n>rE2-X5AD FUSE, SA
54 $11243001 1|R4E-FS5 18~ SCREW DRIVER
55 $02747101 3|14 bH ik SPRING
56 $45188001 2{\V T+ 1 REX NEEDLE HOLE PLATE, EX
60 115157001 1{6h v FEryRixF6 HEXAGONAL WRENCH, 6
151-705-910

O MRAOHMEATE TSI LB ET,
©® The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des accesorios inclufdos pueden variar.
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Ga . 7' — U #Baa—11% / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d'ePiezas de calibradores

Ref No.1 ¥ | Ref No.2 Ref No.3 ¥ | Ref No.4
- u%“ - S
N N~ @
s 44 ¢4 10
é1. it #2’% $3.4
Ep= s T 2 [
[~ 1 (s A f=e #
¢ 26 ermas $2.6—ol— =
Ref No.5 Ref No.6 Ref No.7 Ref No.8
> =) d S S (=) =)
o o) <>
& =D GED
$2.6 $47
922 $2.2 50 $3.3
| y i . J \_IL1 . i
-J‘ e e R 2 [F=; [ (=]
Ref No.9 X | Ref No.10 X | Ref No.11 Ref No.12
) o0 & S
(=) I c:":)D y 2 ) Y T,
0.0 5 PO 5 2200
LS P S L b mEa mmasentat ] 1.
$3.4| 23| | 23 5.6 P 20 5.6 |
=t o | BT | B |
11.5 115! 4§ 8.5 —+—ta| 4§
Ref No.13 * RefNo.14
- 155 -
ot o]
28
= & i o
A 7l
A T
Ref No.15 Ref No.16
G )
25 25| -
| o : J
- 7 - o 7 -
151-705




Ga .4 — v 8&—Ti& / Gauge parts List / Lehrenliste / Liste des Pieéces decartment
/ Lista d’ePiezas de calibradores

REF.NO. CODE |qy ExAq NAME OF PARTS RM|
1 $10211001 1NV TFFH15A NEEDLE HOLE PLATE, A
2 529997001 1NYTPFH145D NEEDLE HOLE PLATE, D
<FZLA> <For Denim>
3 $10212101 1NV TH132E NEEDLE HOLE PLATE, E
4 $30925001 1|/\) P+ 41 2ED NEEDLE HOLE PLATE, ED
5 510213001 1NV TH15F NEEDLE HOLE PLATE, F
6 530926001 NV TFF12FD NEEDLE HOLE PLATE, FD
7 $30450001 1V FH145H NEEDLE HOLE PLATE, H
8 $25127001 1NV T7H+142L NEEDLE HOLE PLATE, L
<KAKLERA > <In case of using the heavy weight thread >
9 545188001 1|\ FPH 1 2EX NEEDLE HOLE PLATE, EX
<Mk £ &23mmEkiBH > <For bar tack length “Max. 23mm"” >
10 $41796101 2|44 WORK CLAMP
<Mk £ & 22mmkiBA > <For bar tack length "Max. 22mm" >
11 544762001 1[4 xF WORK CLAMP, F
<M £ E16mmkisa > <For bar tack length “Max. 16mm” >
12 544763001 1|4 IFs WORK CLAMP, FS
<HEWERTS 74> <Blank plate for “feed plate” >
13 541803001 HEFAEE FEED PLATE
____________________ Lot} 1= Sttt el L S - Rl o a2, il 2P
" SRR = XX " " Stitch interval = XX "
<$tHB40~53mmA > <For stitch interval "40~53mm" >
14 54496 10XX 1A2VU145s FEED PLATE, S
< $tHMBEaB~63mmAE > <For stitch interval "48~63mm" >
15 5449620XX 1Mx2V14Mm FEED PLATE, M
<$#tRIFE58~70mmHA > <For stitch interval “58~70mm" >
16 5449630XX A2V 15L FEED PLATE, L
151-705

Y ENDE&RIE. BEBRKTT,
% The x symbol is for Standar parts.

7 Mitdem Zeichen x Standardteile bezechnet.

% Le symbol ¢ correspond aux piéces.
Y El asterisco x« es para piezas normales.
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Wa 1. B&S5)L / Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

[

55V / Warning labels aa# / Name of Parts Size(mm) Code
&ﬂl{ﬂﬂt:.xln'r.
ﬁ §§.’:;:"“:” TES~NIL -1 40X64 | $38353-101
ADANGER AGEFAHR A DANGER A PELIGRO
/4\ Rl o Label, elec. shock 4 lang. 35X118 | $38352-101
aEm 40X64 | S38357-001
BCBATHFETD
Emaerszy BIEEESNIL - BASH
Tapr 52X84 | S38357-002
4 CAUTION 40X64 S38571-001
iy casm i, b
A ey dicn Label, operation (BAS) Eng.
| R
52X84 | S38571-002
:f»‘r:;z::.s mﬁw ! ld:'é‘afil\ai;’iﬁﬁ’\}b o *[l .
%x e P Label, Pinch 40X84 | $38355-001
ABRR
O\ [ K
A CAUTION AACHTUNG %5@5’\“
o Label, Entanglement. 12%59 | S38351-001
:;TENI’ION 4 ATENCION
|y e
D—=0II—0
Mark, Injury L=16 $36924-001

118-705-050




Wa 2. B55 X)) / Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

Label, grounding

’ ¢ RENT—2
Label, arrow 10X30 S37058-001

PENXY—Z
PE Label, PE 7.5X12.5 | S37059-001

_}_z g
@ e ¢ 12 $37060-001

118-705-050
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5&5| / INDEX / VERZEICHNIS
/INDEX/INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
102469001 |R1 -87-1 58 508606001 |J -1-21 40 514085001 | A2 -89 6
500480000 |R1 -52 58 508610101 |J -1-23 40 514085005 | W2 - 6-1-42 70

Wi1-10-11 68 $09027001 |F -14 32 514085008 |Q -70 54
500505001 |K -2-31 42 509043000 |G1 -31 36 514085012 | W2 -6-1-43 70
$00554000 |R1 -113 60 $09132051 | D1 - 107 14 514159000 | Q -20-4 52
500705001 |F -75 34 D1 -115 14 Q -21-5 52

L -47 46 $09142000 |R1 -103 58 514473000 | A2 -23 4
501004000 |V -48-1 66 509197000 | A2 -88 6 514627001 | D2 -248-4 18
501265001 |V -48 66 509212001 |C1 -5-1 10 514696001 |Z -37 74
501557000 jW2-6-1-32 70 509231000 |Q -1-1 52 514874000 | D1 -127 14
502354001 |L -23 44 509400009 W1 -10-1 68 $14919000 | D4 -428 24
502428001 |E -14-1 30 509401001 JW1-10-2 68 514920000 | D4 - 433 24
502611001 |W1-10-21-1 68 509402101 | W1-10-6 68 514924001 | D4 -423 24
502612001 | W1-10-21-2 68 $09403009 |W1-10-14 68 $14935001 | D4 -515 25
502652001 |L -6 44 510162201 }G1 - 15 36 514946101 | D4 - 458 25
502654001 |L -7-1 44 510195001 |L -30 44 514947101 | D4 - 466 25
502739000 |V -26 66 510202101 L -41 44 514948101 | D4 - 470 25
502740000 |V -25 66 510205001 |F -73 34 514949101 | D4 - 462 25
502747101 }Z -55 74 L -45 44 514950001 | D4 -463 25
502767309 |Z2 -17 72 $10208001 |F -74 34 514958101 | D4 - 450 24
502773001 |Z -17-2 72 L -46 44 $14972001 | W1-1-1-2 68
502779009 |Z -17-14 72 Z -33 74 $14974001 |C2 -7-10 12
502788009 |Z -17-15 72 510208002 |F -74 34 $15031001 |W2-6-1-44 70
502789009 |[Z -17-15-1 72 L -46 44 515031002 |Q -75 54
502877000 |E -14-9 30 Z -33 74 515031006 | W2 - 6-1-41 70

F -42-11 32 510208003 |[F -74 34 $15056001 |P -10 50
$03303001 | -2 40 L -46 46 515158009 |V -24 66
503490001 |F -36 32 Z -33 74 515665001 |E -103 30
503566001 | W1-10-18 68 510209101 |F -76 34 F -103 34
503695001 | A2 -21 4 L -48 46 Z -3 74

A2 -38 4 510211001 | Ga -1 76 515667001 [E -102-3 30

R1 -50-17 58 510212101 [F -80 34 F -102-3 34
$03704002 [E -13 30 L -53 46 515700009 { D4 - 440 24
504109001 |z -17-6 72 Ga -3 76 516074101 |E -102-1 30
504557000 {Q -27 52 510213001 | Ga -5 76 F-102-1 34

R1 -74 58 510243000 JR1 -50-12 56 516422001 | D2 - 229 17

R1 -925 60 R1 -63 58 $16431001 | C2 -1-11 12

Wi1-1-4 68 510333000 |R1 -6 56 2 -1-2-1 12

W1 -10-23 68 510408000 |P -9 50 516492101 JE -102-2 30

W2-6-1-46 70 510409002 [P -8 50 F -102-2 34
504891000 {Q -5 52 510478000 1 G1 -10 36 516566000 {R1 -1 56
504897000 |Q -20-6 52 511243001 |Z -54 74 516669000 | K -2-27 42

Q -21-7 52 511244001 JL -52 46 $17024000 |R1 - 105 60
504909000 | W2-6-1-2-2 70 511426000 I D1 -118-4 14 517028000 |Q -1-4 52
505356000 | D3 - 351 20 D2 -153-2 16 518093100 [A2 -78-4 6
506857000 |[Q -6 52 D2 -157-2 16 G1 -25 36
506858000 |Q -6-1 52 D2 -225-2 17 518387003 | W2 -6-1-45 70
506859000 |Q -6-2 52 D3 -320-2 20 518387004 | A2 -25 4
S07071001 |J -3 40 D3 -348-2 20 518387007 |C2 -12 12
S07129001 | D4 - 425 24 D4 -494-2 25 518974101 {E -102 30
507333001 | G1 -2 36 511440004 |M -8 48 F -102 34

G2 -16 38 511733000 |R1 -78 58 519543001 |C2 -25 12
S07370102 |R1 -50-15 58 511763000 |P -20 50 519557000 {H -19 38
507424001 |H -3 38 Q -28 52 Q -7 54
507456000 | G1 -3 36 R1 -58 58 Q -78 54
507488001 |J -1-10 40 R1 -114 60 C2 -16 12
507512001 |L -25-2 44 512004000 | D2 - 192 16 520164009 A1 -5 2
507553001 [H -1 38 512054000 1 D2 - 196 16 520871001 |R1 -50-2 56
508125000 | C2 -13 12 512134001 | D1 -112 14 521103000 [ K -2-26 42
508170001 [Z -35 74 513330001 | D2 -228 17 521306001 {V -15 66
508176000 |Q -56 52 513385001 | D4 -523 26 $21527001 [ G1 -14 36

Q -57 52 D4 -530 26 521715001 { D2 - 256 17
508605101 jJ -1-20 40 513744001 J F - 35-1 32 521716001 JC2 -7-13 12
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
521798001 |Z -17-10 72 $37057001 |R1 -910 60 538357001 |Wal 77
523647000 | W2-6-1-2-3 70 537058001 |Wal 78 538357002 |Wal 77
523653001 | D2 - 194 16 537059001 | Wwal 78 538571001 | wal 77
523696101 | D4 - 422 24 537060001 | Wal 78 538571002 |Wal 77
523697001 | D4 -429 24 $37445000 | W2-6-1-40 70 538819000 JR1 -4 56
$23698001 | D4 -430 24 $37454000 | D2 - 158 16 538820000 fR1 -5 56
523699201 | D4 -431 24 D4 -494-3 25 $39113000 {Q -9 52
523701101 | D4 -454 24 537915009 |A1 - 14 2 539115000 |Q -20-2 52
$23702201 | D4 -456 24 $37920009 | A1 -26 2 Q -213 52
523703101 | D4 -456-1 24 537927000 |B -17 8 W2-6-2 70
523709001 | D4 -517 25 537928019 |B -29 8 $39116000 |Q -20-3 52
523714001 | D4 -532 26 537928021 |B -29 8 Q -214 52
523741000 | D4 -491-1 25 $37928419 |Z -32 74 539847001 |K -2-21 42
$23747001 |Q -30 52 $37932001 |C1 -1-5 10 539903001 |K -2-7 42
523794001 | D4 - 556 26 537933001 | C1 -1-6 10 539908000 |K -2-21-1 42
523836001 |L -7 44 C1 -6-3 10 $40431000 |R2 -6 62
523926001 |Z -36 74 537934001 |C1 -4 10 540432000 |R2 -6-1 62
$24089001 | D1 -12 14 537936001 | C1 -6-1 10 540433000 |R2 -6-2 62
$24175000 | D4 - 494-1 25 537937001 JC1 -19 10 540435000 |R2 -32 62
524194009 |V -55 66 537939001 | C1 -22 10 $40436000 | R2 - 32-1 62
524250001 | D1 -38 14 537940001 B -28 8 540437000 |R2 -33 62
525127001 | Ga -8 76 C1 -25 10 540438001 |P -1 50
527853001 | D4 -526 26 $37941001 |C1 -20 10 $40439001 P -1-1 50
528090001 JC1 -6-8 10 537942000 | C1 -27 10 540440001 |P -1-2 50
528741000 |H -18 38 537943000 |C1 -28 10 540445009 |P -3 50
529997001 | Ga -2 76 537944000 |C1 -29 10 540447000 |P - 3-1 50
$30033001 |L -21-3 44 $37946001 |C1 -34 10 540448000 jP -3-3 50
530450001 | Ga -7 76 537947001 |C1 -36 10 540449001 | R1 -50-1 56
530925001 | Ga -4 76 537978151 |E -5 30 540451009 |P -4 50
530926001 | Ga -6 76 537981051 {E -9 30 540452009 |P -4-1 50
531169000 |Q -1-2 52 537983001 | G1 -6 36 540453000 }P -5 50
531170000 [Q - 11 52 537984000 | G1 -17 36 540454000 [P -7 50
$31258001 | D2 - 149 16 G1 -45 36 540455000 |P -3-5 50
531704000 | A2 - 51 4 537985000 | G1 -23 36 540456000 |R1 -9 56
$31706000 |F -67 34 537986000 | G1 -24 36 540457000 |R1 -10 56

Q -59 52 537987001 | G1 -28 36 $40458000 JR1 - 11 56

Q -61 52 537988000 | G1 - 29 36 540460000 |R1 -13 56

Q -65 54 538001001 JL -1 44 540461000 |R1 - 14 56
531760000 | R1 - 104 58 538002101 L -3 44 540462000 |R1 -14-1 56
531764000 |Q -8 52 538003001 |L -8 44 R1 -30-1 56
531930000 {S -15-6 62 538004002 |L -10 44 540463000 | R1 -32 56
531960009 |K -2-28 42 538004003 |L -10 44 540464000 |R1 -17 56
$32294001 fR1 -2 56 538004004 |L -10 44 540467000 |R1 -18 56
$32335000 | R1 -60-2 58 538005001 L -15 44 540468000 |R1 -19 56
533849000 |T -1-4 64 538006001 |L -21 44 540469000 |R1 -24 56
533870001 1Q -77 54 538007001 JL -21-1 44 S40470000 | R1 -25 56
$34844001 J A1 -85-1-1 2 538008001 L -25 44 540471000 |R1 -26 56
534982000 | G1 - 36 36 538009001 |L -25-1 44 540472000 |R1 -27 56

G2 -4 38 $38010001 L -29 44 540473000 |R1 -60-3 58
534983000 | G1 -34 36 538011001 |L -34 44 540474000 |R1 -61 58
534986000 | G1 - 11 36 538016001 |L -44 44 540475000 |R1 -67 58

G1 -35 36 538144100 | R2 - 13-1 62 540476000 |R1 -69 58
535001000 | G2 -12 38 538145000 |R1 -79 58 540481000 fR1 -81 58
$35020001 | D4 -535 26 538146000 |R2 -13-2 62 540485001 |R1 -50 56
535032101 | K -2-6 42 538151001 | T -1 64 540486000 |R1 -76 58
$35221001 |W2-6-1-27 70 538154000 |T -1-1 64 540489101 |T -2 64
536070001 |A1 -85-1-4 2 538155000 | T -1-2 64 540491001 |R1 -50-4 56
536071001 | A1 -85-1-3 2 538164000 | T -1-3 64 540492001 |R1 -50-14 56
$36924001 JWa 77 $38274001 |J -1-8 40 540493001 | R1 -50-14-1 56
$37037001 |Z -17-17-3 72 538351001 [Wal 77 540494000 [R1 -50-14-2 56

Z -17-183 72 $38352101 JWa 77 540495001 |R1 -50-18 58
$37038001 |Z -17-17-2 72 $38353101 |Wal 77 540496000 | W1-1-1-3 68
$37057001 JA1 -910 2 538355001 J Wa1 77 540497000 |R1 _-80 58
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
540499009 [P -4-2 50 541561001 | D2 -262 17 541633000 |Q -21-1 52
540500000 |R1 -14-2 56 541562009 | D3 -300 20 541634000 |Q -21-2 52
540503000 |R1 -87 58 541563109 | D2 - 265 17 $41635000 |C2 -14 12
540504000 §P -13 50 $41564201 | D3 - 304 20 541636000 |Q -55 52
$40505000 jP -17 50 541565101 | D3 - 307 20 541637000 |Q -10 52
$40509000 JR1 -77 58 541566101 { D3 -310 20 541638001 JW1-1-1-1 68
540510000 | R1 -22 56 541567001 | D3 -314 20 541639001 W1 -1 68
540511001 |P -3-4 50 541568000 | D3 - 320 20 541640001 | W1 -1-1 68
540513009 |R1 -60 58 541569000 | D3 - 320-1 20 541641000 |Q -1 52
540518000 | D4 -473 25 541570001 | D3 -322 20 541669009 JA1 - 18 2
540519000 |wW1-10-8 68 541571001 | D3 -324 20 S41670009 |A1 -21 2
$40520009 |W1-10 68 $41572001 | D3 -325 20 $41671009 | A1 -21-1 2
540622000 |R1 -924 60 $41573001 | D3 -328 20 541672000 JA1 -21-2 2
540623000 |R1 -920 60 541574001 | D3 -329 20 541673001 |A1 -85 2
540639001 |z -17-8 72 541577001 | D3 -336 20 A2 -85 6
540641001 §z -17-17 72 $41578001 | D3 -337 20 $41674000 | A1 -85-2 2
$40643001 3z -17-18 72 $41579001 | D3 - 341 20 541675109 |A1 - 15 2
540644001 jZz -17-19 72 541580001 | D3 -342 20 $41677001 |B -1 8
541511001 | D1 -1 14 541581000 [H -6 38 541678001 |B -3 8
541512001 |D1 -7 14 541583001 | D3 -349 20 541679001 |B - 14 8
S$41513001 | D1 -21 14 541584001 | D3 -350 20 541680001 |B - 14-1 8
S41514001 | D1 -26 14 541585101 | D3 -352 20 541683000 |B -19 8
541515001 | D1 -30 14 541586101 | D3 - 353 20 541684000 |B - 21 8
541516001 | D1 -34 14 541587001 | D3 -355 20 541685001 |B -23 8
S$41517000 | D1 -100 14 541588001 | D3 -358 21 541686001 |B -24 8
541518101 | D1 - 106 14 541589001 | D3 - 360 21 541687001 |B -25 8
$41519001 {D1 -109 14 541590001 | D3 - 361 21 541688000 |B -30 8
541520001 | D1 -114 14 541591001 | D3 -363 21 541689001 |B -33 8
541521000 | D1 -118 14 541592001 | D3 -367 21 541691001 |B -36 8
$41522000 [ D1 -118-1 14 541594001 | D3 -343 21 541692001 B -37 8
541523000 | D1 -118-2 14 541595001 | D3 -344 21 541693001 |B -38 8
541524000 | D1 -118-3 14 541596201 | D3 -373-13 21 541694001 |B -39 8
541525001 | D1 - 120 14 D3 -375 21 541695001 |B -40 8
541526001 ID1 - 124 14 $41597001 | D4 - 404 24 541696001 |B - 14-6 8
541527001 | D1 -129 14 541598000 | D4 -408 24 S41697001 |B -34 8
541528001 jD2 - 131 16 541600000 | D4 - 420 24 541698001 | C1 -1 10
541529001 D2 -133 16 541601101 | D4 -551 26 541699000 | C1 -1-1 10
S$41530001 | D2 - 136 16 541602000 | D4 -435 24 541700001 |C1 -2 10
$41531001 | D2 - 150 16 541603101 | D4 -436 24 541701001 |C1 -6 10
541532001 | D2 - 150-1 16 $41604101 | D3 -380 21 $41702001 |C1 -6-6 10
541533000 ]} D2 - 150-2 16 541605101 |Z -20 74 541703000 |C1 - 11 10
541534000 | D2 -153 16 D3 -381 21 541704001 |C1 -12 10
541535000 | D2 - 153-1 16 541606100 | D4 -442 24 541705001 JC1 -14 10
541536001 | D2 - 156 16 541609000 | D4 -494 25 541706001 | C1 - 31 10
541537000 | D2 - 157 16 541610001 | D4 - 495 25 541707001 |C1 -37 10
541538000 | D2 - 157-1 16 541611001 | D4 -497 25 541709001 | A1 -85-1-2 2
541539001 | D2 -159 16 541612001 | D4 - 502 25 541710001 |E -8 30
541540000 | D2 - 191 16 541613001 | D4 -514 25 541712001 |E -19 30
541541001 | D2 - 199 16 541615001 | D4 -522 26 F -47 32
541542001 | D2 -211 16 541621001 | D4 -400 24 541713901 |E - 101 30
541543100 D2 - 220 17 541626001 |Z -43 74 F -101 34
541544001 | D2 -214 16 D2 -246-3 18 541714101 {E -100 30
541545201 {D2 -216 16 D2 -247-3 17 F -100 34
541548100 | D2 - 225 17 D2 -248-3 18 S41715001 | G1 -18 36
541549100 D2 -225-1 17 541627001 |Z -44 74 G1 -46 36
541550100 | D2 -226 17 D2 -246-4 18 541716000 | G1 -50 36
S$41551001 | D2 -230 17 D2 -247-4 17 541717001 [E -14 30
541553000 | D2 - 237 17 541628001 |S -15-1 62 541718001 {E -14-2 30
541556101 | D2 - 251 17 541629001 |S -15-2 62 F -42-2 32
541557001 | D2 -254 17 541630001 | D2 -200 16 541719001 }J -1 40
541558001 | D2 - 255 17 541631000 |Q -21 52 541721001 |} -1-1 40
541559000 | D2 - 257 17 $41632000 {Q -20 52 541722001 }J -1-2 40
541560001 | D2 - 261 17 541633000 JQ -20-1 52 541723001 |J -1-3 40
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541724001 |J -1-4 40 541801001 |C2 -8 12 541874000 |M -1 48
S41725001 |J -1-7 40 541802001 |C2 -20 12 $41877001 |M -2 48
541726001 }J -1-16 40 $41803001 |z -1 72 541878001 [M -6 48
541727001 {J -1-17 40 Ga -13 76 541881000 JU -1 64
541728001 }J -1-22 40 541804001 |C2 -28 12 541882001 JU -2 64
541729001 |} -6 40 541805001 |F -37 32 541883009 |U -4 64
541730001 |J -10 40 541808000 |F -4 32 541884001 JU -6 64
541731001 {J -14 40 541809000 |F -6 32 541885009 |V -1 66
$41732009 | W1 -8-3- 68 541810001 |F -12 32 541886009 |V -1 66
541733001 J A1 - 85-1 2 541811000 |F -16 32 541887009 j|V - 1-1 66
541734001 L -18 44 541812001 |F -17 32 541888009 |V -4 66
541735001 jL -40 44 541813001 |F -18 32 541889001 |R1 -94 58
S41737001 jL -43 44 541814000 fF -22 32 $41890009 |V -9 66
541738001 {F -77 34 $41815001 |F -25 32 $41891001 |V -14 66

L -49 46 541819001 |F -27 32 541892009 |V -16 66
541739001 | wW1-8-3-2 68 541820001 |F -28 32 541893001 jv -1-2 66
541740009 | W1 -8-3-3 68 541821001 |F -32 32 $41894001 [V -1-2 66
S41741000 |N -1 48 $41822001 |F -34 32 541895001 |V -30 66
541742000 |N -2 48 541823001 ]JF -35 32 541896000 |V -39 66
541743000 |wW1-8-3 68 541824001 | F -35-2 32 541897000 |V -40 66
541744001 |wW1-8-3 68 541825001 |F -42 32 541898009 (v -41 66
541745001 | A2 -1 4 541826001 |F -42-1 32 $41899009 |V -43-1 66
541746000 |A2 -5 4 541829001 |F -52 32 $41900009 |V -43-2 66
541747009 |A2 -7 4 541830001 |F -55 34 541901009 jz -2 72
541748001 | A2 -8 4 541831001 | F -55-1 34 541903001 |Z -18 74
541749001 | A2 - 11 4 $41832001 |F -57 34 541906001 W1 -8-1 68
541750001 | A2 -13 4 541833001 |F -59 34 541907001 W1 -8-1-1 68
541751001 |A2 - 15 4 541834000 [F -61 34 541908001 | W1-8-2 68
541752001 |A2 -18 4 541836001 |F -63 34 541909000 |V -31 66
$41753001 A2 -19 4 541837000 |F -68 34 541910009 jv -50 66
541754000 | A2 -22 4 541838001 [F -69 34 541911101 | D3 - 347 20
541757001 | A2 - 26 4 541839001 |[F -71 34 541912001 J D2 - 142 16
541758001 | A2 -28 4 541840001 |F -72 34 541913100 D2 - 146 16
541759001 | A2 -30 4 541841109 |F -82 34 541914000 | D2 - 148 16
541760001 J A2 -32 4 541842000 |F -83 34 541915001 | D4 -519 25
S41761001 | A2 - 36 4 $41843009 |F -86 34 $41916000 1Q -72 54
$41762009 | A2 -40 4 $41844009 |F - 87-1 34 541919001 | D5 - 570-6 28
541763009 | A1 -45 2 541845000 |[F -89 34 541925101 | D4 - 449 24
541764009 | A1 -46 2 541846001 |F -91 34 541926001 [ D4 - 456-2 24
541765009 [ A2 -48 4 541847009 |F -93 34 541927001 | D4 - 456-3 24
541767000 | A2 -50 4 541848000 |F -95 34 541928001 |B -16 8
541768001 |A2 -54 4 541849000 |F -97 34 $41935000 |H -17 38
541769001 | A2 -55 4 541850001 |F -56 34 Q -79 54
541770009 |A2 - 71 6 541851001 | K -2-2 42 C2 -15 12
541771001 |A2 -72 6 541852000 | G2 -2 38 541936000 |H -15 38
541772009 | A2 -78 6 541853001 | G2 -3 38 $41937000 |Q -80 54
541773009 |A2 -78-1 6 541855001 | G2 -5 38 541938000 [Q -51 52
541774001 | A2 -81 6 541856000 1 G2 -9 38 Q -52 52
541776001 [wW1-8 68 541857001 | G2 - 11 38 Q -68 54
541777001 |C2 -1 12 541858009 | K -2-1 42 541939000 |Q -S3 52
541778001 |C2 -1-1 12 541859009 |K -1 42 Q -69 54
541780001 | C2 -1-2 12 541860009 [ K -1-1 42 541940000 |Q -66 54
541782001 | C2 -1-3 12 541861000 }JK -1-9 42 Q -67 54
541783000 |C2 -1-4 12 541862000 | K -1-10 42 A2 -24 4
541784000 | C2 -1-5 12 541863009 |[K -2 42 541941000 |Q -62 52
541785001 |C2 -4 12 541864009 |K -4 42 Q -64 52
541786000 JC2 -6 12 541865001 |H -2 38 541943000 |F -66 34
541787101 |C2 -7 12 541866001 |H -4 38 H -20 38
541789001 |C2 -7-1 12 541867000 |H -5 38 Q -58 52
$41791000 |C2 -7-6 12 S41870001 |H -7 38 Q -60 52
$41792000 | C2 -7-7 12 541871001 |H -11 38 Q -63 52
541794001 jC2 -7-8 12 541872001 [H -21 38 2 -32 12
541796101 | Ga - 10 76 541873001 JH -25 38 541959001 ]S -15 62
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541960001 | D1 -17 14 544823001 |R1 - 71 58 0A4300605 |R2 -7 62
541961000 |R1 -14-3 56 544831001 [R1 -72-1 58 0A4301005 | T -1-6 64
541963000 |R1 -14-4 56 544832001 |R1 -71-1 58 0A5300605 [P -3-6 50
541964000 [P -19 50 544957001 | D2 - 246 18 0A5301005 jP -3-7 50

R1 -35 56 544958001 | D2 - 247 17 0A5301405 JR1 -50-3 56
541965001 |R1 -89 58 544959001 | D2 - 248 18 0A5400806 |P -2 50
541967000 jR1 -23 56 5449610XX | Ga - 14 76 D2 -193 16
541969000 |P -18 50 5449620XX | Ga - 15 76 D2 - 266 17
541972000 |R1 - 21 56 5449630XX | Ga - 16 76 R1 -36 56
541975000 jR2 -1 62 544964000 | D3 -373-14 21 0A5401006 |Q -26 52
541976000 |R2 -2 62 D3 -385 21 D1 -130 14
542227009 |A1 -29 2 D4 -385 24 R1 -88 58
543402000 |R1 -30 56 544965000 | D3 -373-15 22 R2 -5 62
543611001 | W2 -6-1-1 70 D3 -386 21 0A5401605 fR1 -921 60
$43612001 jW2-6-1-3 70 D4 -386 24 002301203 [R1 -28 56
S$43613000 |W2-6-1-4 70 544966001 | D4 - 560 26 004400814 | D2 -147 16

W2-6-1-13 70 544967001 | D4 - 561 26 D3 -330 20
543614001 |W2-6-1-12 70 544968001 |Z -45 74 D4 -486 25
543615001 JW2-6-1-15 70 544969001 |Z -46 74 004401414 | D4 -490 25
543616001 |W2-6-1-18 70 544970001 |Z -47 74 008300604 | K -2-3 42
$43617001 JW2-6-1-22 70 544971001 |Z -48 74 Al -47 2
543618001 |W2-6-1-29 70 544972001 | D3 - 331 20 R1 -50-19 58
543619001 |W2-6-1-26 70 544973001 | D3 -332 20 R1 -60-1 58
543620001 |W2-6-1-30 70 544974001 | D3 -373 21 Wi1-1-14 68
$43621001 |W2-6-1-37 70 $44975000 | D3 - 371 21 008400604 [P -6 50
543622001 |W2-6-1 70 544976000 | D3 -319 20 u -5 64
$43623000 |W2-6-1-2 70 544978001 | D2 - 140 16 v -13 66
$43624000 | W2 -6-1-2-1 70 544979000 | D2 - 139 16 v -17 66
543625000 jW2-6-1-8 70 544980001 | D3 -299 20 vV -42 66
543627000 W2 -6-1-8-1 70 544983001 | D5 - 570-1 28 A2 -49 4
543628000 | W2 -6-1-8-2 70 544984001 | D5 - 570-1-1 28 c2 -5 12
543629000 | W2-6-1-9 70 544985001 | DS -570-1-2 28 D4 -539 26
543630000 jW2-6-1-9-1 70 544986001 | DS -570-1-3 28 w2 -6-1-31 70
$43631000 | W2 -6-1-9-2 70 544987001 | DS -570-2 28 012060636 JU -3 64
543632001 |W2-6 70 544988001 | D5 -570-3 28 A2 -27 4
543634101 | D2 -270 17 544989001 | D5 -570-4 28 A2 -29 4
543636001 {D2 - 221 17 544990001 | DS -570-5 28 A2 -67 6
$43640001 | D1 -24 14 545188001 |Z -56 74 D1 -113 14

D1 -33 14 Ga -9 76 D2 -215 16
543958001 | D2 -239 17 545721001 |F -87-2 34 012400436 |J -1-28 40
543959001 | D2 -246-1 18 545730000 |P -5 50 D2 -213 16
543960001 | D2 -247-1 17 545731000 |P -5 50 D2 -240 17
S43961001 | D2 - 248-1 18 545732000 |P -5 50 D2 -246-2 18
543963001 | D3 -373-10 21 $45733000 {P -5 50 D2 -246-5 18
543965001 | D3 -373-11 21 546476001 |R1 - 15 56 D2 -247-2 17
543966001 | D3 -373-12 21 R1 -31 56 D2 -247-5 17
543967001 | D3 -373-6 21 R1 -33 56 D2 -248-2 18
543968001 | D3 -373-7 21 546502000 |R1 -120 60 D2 -248-5 18
543969001 | D3 -373-1 21 546563001 |F -96 34 D3 -354 20
$43970001 | D3 -373-2 21 546740001 JC2 -34 12 D3 -359 21
$43997001 | D4 -510 25 546833001 |P -3-2 50 D3 -362 21
$43998001 D4 -521 26 $47058001 | DS -570 28 D4 -421 24
543999001 D4 -529 26 S47369001 | D4 - 487 25 D4 -424 24
544000000 | D4 -533 26 S47393001 | D4 -484 25 D4 -432 24
544209000 | D3 - 348 20 S$47394001 | D4 -485 25 D4 -434 24
544210000 | D3 -348-1 20 547395001 | D4 -506 25 012500536 |F -8 32
544688000 | D1 -22 14 547398000 | D4 -491 25 F -33 32

D1 -31 14 547399009 | D4 -480 25 F -41 32
544762001 | Ga - 11 76 547528001 | D5 -570-7 28 F -43 32
544763001 | Ga -12 76 $47529001 | D5 -570-8 28 D2 -134 16
544773101 |F -98 34 $47553001 | DS -570-9 28 D2 -232 17
544775000 | A2 -91 6 547554001 | DS -570-10 28 013660612 |J -1-24 40
544822001 JR1 -72 58 U32744000 JT -1-5 64 013710512 | F -36-2 32
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013719412 |F -19 32 018300822 1 D4 - 527 26 018401422 | D4 - 538 26
014060622 | D4 -426 24 018301236 | D4 -475 25 018401636 |C2 -7-2 12
014060632 |Z -17-18-1 72 R1 -68 58 D2 -258 17
014300332 |[K -2-8 42 018400636 |F -60 34 018402036 |R1 - 109 60
014500522 | W1 -10-22 68 F -92 34 018402536 | D2 - 227 17
014680422 | K -2-11 42 S -15-3 62 018403036 | A2 -56 4

C1 -6-9 10 Cc2 -27 12 018404036 | R1 -50-5 56
D4 -441 24 D3 -376 21 018404532 | C1 - 16 10
014680622 |E -3 30 R1 -50-10 56 018500636 |C2 -3 12
L -7-2 44 wWi1-1-2 68 018500836 | C2 -2 12
014760622 |B -15 8 018400836 |H -22 38 018501036 |B -22 8
B -31 8 v -10 66 A2 -16 4
E -7 30 A2 -82 6 c2 -1-7 12
E -10 30 c2 -7-9 12 018501236 |A2 -2 4
E -15 30 c2 -31 12 A2 -31 4
F -21 32 D2 - 271 17 D2 -217 16
L -33 44 D3 -316 20 D4 - 405 24
P -12 50 D3 -317 20 W2-6-1-16 70
C1 -1-4 10 D3 -323 20 018501422 |[E -20 30
c1 -1-7 10 D3 -338 20 F -48 32
C1 -64 10 D3 -345 20 018501436 |[M -3 48
C1 -6-10 10 D3 -364 21 018501636 | M -7 48
Ct -10 10 D3 -368 21 C2 -1-6 12
C1 -13 10 D3 -373-3 21 c2 -17 12
c1 -21 10 D3 -373-8 21 D4 - 481 25
Cc1 -30 10 D3 -373-16 22 R1 -70 58
014770622 |B -12 8 D3 -382 21 018502036 | D3 -305 20
E -13-1 30 D3 -387 21 R1 -50-20 58
L -2 44 D4 -387 24 018503036 |Q -22 52
L -22 44 D4 -437 24 018503536 | D4 -492 25
014780622 |[B -4 8 D4 -467 25 018680522 | A1 -17 2
017086006 | A2 -58 4 D4 -503 25 018680822 |B -41 8
D1 -3 14 D4 -562 26 018681022 |L - 11 44
017501006 | D2 - 252 17 R1 -95 58 018681232 |B -27 8
018061036 |V -51 66 R1 -98 58 021060206 |P -23 50
018061222 |Q -2 52 018401036 |H -8 38 A2 -6 4
018061236 | W2-6-1-38 70 H -12 38 A2 -90 6
018061436 | D2 -143 16 C2 -75 12 021080206 | A2 -61 4
018061636 | A2 -14 4 c2 -9 12 D1 -6 14
A2 -20 4 c2 -21 12 D1 -16 14
A2 -37 4 D1 -18 14 D1 -39 14
A2 -68 6 D2 - 201 16 021160303 |V -1-5 66
A2 -73 6 D2 - 263 17 021200203 |V -1-3 66
D1 -121 14 D3 -308 20 021300103 j D4 -478 25
D1 -125 14 D3 -311 20 W1-10-5 68
018062036 | A2 -41 4 D3 -333 20 W2-6-1-36 70
D1 -8 14 D4 -409 24 021300206 |Q -82 54
D1 -102 14 D4 -443 24 S -15-10 62
D2 - 151 16 D4 - 451 24 R1 -29 56
018062536 | D3 -302 20 D4 -457 24 021300303 | R1 -50-14-4 56
D4 -402 24 D4 -459 25 021400106 |R1 -923 60
018063022 | D1 -107-1 14 D4 -507 25 021400202 | D4 - 448 24
D1 -115-1 14 018401136 | D4 - 511 25 W1-10-20 68
018063036 | D1 -27 14 018401222 (U -7 64 021400206 |R1 -3 56
D1 -35 14 R2 -3 62 R1 -110 60
Wwi1-8-3-6 68 018401236 {H -26 38 021400216 |R1 -50-7 56
018065022 | W1-8-1-2 68 K -24 42 R1 -50-11 56
018065036 [P - 11 50 A2 -74 6 021400316 | D3 - 321 20
018081236 [P -14 50 A2 -92 6 021500102 | D4 -516 25
W1-8-3-5 68 D4 -553 26 021500106 |Q -33 52
018081636 |V -44 66 R1 -91 58 Z -17-10-3 72
018082036 |V -6 66 W2-6-1-19 70 Z -17-17-1 72
018300636 | D4 -474 ;Sl_j W2 -6-1-23 70 Z -17-18-2 72
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021500106 [Z - 17-19-1 72 025050236 | D4 - 407 24 028040246 | D3 -339 20
021500216 | D2 - 160 16 D4 -483 25 D3 -346 20

D2 -224 17 R1 -50-21 58 D3 -357 21
021680202 jJ - 15 40 025060232 |Q -4 52 D3 - 365 21
K -1-7 42 w1 -12 68 D3 -369 21
022120306 |V -48-3 66 025060236 |V -52 66 D3 -3734 21
vV -49 66 A2 -43 4 D3 -3739 21
025030233 | W1-10-3 68 A2 -70 6 D3 -373-17 22
W1-10-16 68 D1 -123 14 D3 -377 21
W2-6-1-34 70 D2 -145 16 D3 -383 21
025030236 |K -2-24 42 D3 -298 20 D3 -388 21
S -159 62 025060336 |P -21 50 D4 -388 24
D4 -477 25 025080236 |P -16 50 D4 -438 24
025030335 |F -42-10 32 v -7 66 D4 -444 24
025040136 JC2 -23 12 vV -45 66 D4 -452 24
025040233 fwW1-10-13 68 025100132 | A2 -65 6 D4 -460 25
025040236 |H -10 38 025100236 | D1 - 119 14 D4 -468 25
H -14 38 025350236 | D4 -524 26 D4 -508 25
H -24 38 R1 -65 58 D4 -512 25
H -28 38 025680132 |L -12 44 D4 -554 26
S -15-5 62 025680232 | K -1-13 42 D4 -563 26
vV -1 66 L -39 44 R1 -92 58
A2 -35 4 G1 -8 36 R1 -96 58
A2 -75 6 026040136 | D4 -439 24 R1 -99 58
A2 -83 6 026050136 | D2 - 219 17 Wi-1-3 68
C2 -74 12 D2 -223 17 W2 -6-1-7 70
c2 -1 12 028030242 | D4 -528 26 W2 -6-1-11 70
C2 -29 12 028030243 {W1-10-4 68 W2 -6-1-20 70
D1 -20 14 Wi1-10-10 68 W2 -6-1-24 70
D2 -138 16 W1 -10-17 68 028050246 |F -65 34
D2 -198 16 W2 -6-1-35 70 M -4 48
D2 -260 17 028030246 |S -15-8 62 Q -23 52
D2 -268 17 D2 -190 16 Q -32 52
D2 -273 17 D4 -456-5 24 Z -17-10-2 72
D3 -335 20 D4 -476 25 A2 -3 4
D3 -340 20 D5 -570-1-5 28 C2 -18 12
D3 -366 21 028040242 | C2 -22 12 D2 - 161 16
D3 -370 21 028040246 |H -9 38 D2 - 162 16
D3 -373-5 21 H -13 38 D2 -218 16
D3 -373-18 22 H -23 38 D2 -222 17
D3 -384 21 H -27 38 D2 -253 17
D3 -389 21 S -154 62 D3 -306 20
D4 - 389 24 v -12 66 D4 -406 24
D4 -445 24 A2 -34 4 D4 -482 25
D4 -453 24 A2 -84 6 W2-6-1-17 70
D4 - 461 25 A2 -87 6 028060242 |Q -3 52
D4 - 469 25 C2 -7-3 12 028060246 |P -22 50
D4 -471 25 C2 -7-14 12 vV -53 66
D4 -509 25 C2 -10 12 A2 -42 4
D4 -513 25 C2 -26 12 A2 -69 6
D4 - 555 26 C2 -30 12 D1 -1 14
D4 -564 26 D1 -19 14 D1 -28 14
R1 -50-8 56 D2 -202 16 D1 -37 14
R1 -93 58 D2 -210 16 D1 -103 14
R1 -97 58 D2 -259 17 D1 -122 14
R1 -100 58 D2 -264 17 D1 -126 14
R1 -922 60 D2 -267 17 D2 -144 16
W2 -6-1-21 70 D2 -272 17 D2 -152 16
W2 -6-1-25 70 D3 -309 20 D3 -303 20
025050236 |M -5 48 D3 -312 20 D4 -403 24
Q -3 52 D3 -318 20 W2-6-1-39 70
A2 -4 4 D3 -327 20 028080246 {P -15 50
Cc2 -19 12 D3 -334 20 vV -8 66
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028080246 |V -46 66 062300512 |C1 -35 10 081003670 |F -45 32
A2 -60 4 062300616 |K -2-23 42 100022004 JK -1-11 42

D1 -4 14 A2 -80 6 100022005 jL -24 44

028260242 |K -2-29 42 W1-10-9 68 L -25-3 a4
028350242 |L -21-6 44 W1-10-15 68 W1-13 68
028350243 |F -42-9 32 062300806 | R1 -34 56 100032004 |F -79 34
028680242 |F -55-4 34 R2 -34 62 L -51 46
G1 -9 36 062301005 |R1 -50-14-3 56 Cc1 -33 10

031452206 §Z2 -17-2-2 72 062301006 |S -15-7 62 100090004 |E -2 30
Z -17-19-2 74 R1 -16 56 100136001 |K -1-3 42

037301215 | A2 -78-3 6 062302016 | W2-6-1-33 70 100250001 B - 11 8

039411215 |V -27 66 062302506 |Q -81 54 100257010 | A1 -85-3 2
047301042 | K -2-18 42 062400616 | A2 -53 4 D4 -525 26
048020342 | W1-10-7 68 W1-10-12 68 100360003 | F -81 34
048030346 | D4 -472 25 062400816 | D4 - 455 24 L -54 46
048040342 | C1 -6-7 10 062401012 | A1 -22 2 100402004 | D4 - 465 25
048050142 | D2 - 212 16 062401016 | A2 -33 4 100645003 |C1 -39 10
D4 -496 25 D2 -197 16 100887001 |Z -8 72

D4 -498 25 W2-6-1-6 70 101482001 |B -32 8

048060342 JL -32 44 062401416 |W2-6-1-10 70 101572101 |Z -40 74
C1 -23 10 062501006 v -1-7 66 101706001 |B -13 8

048070342 |L -19 44 Z -17-19-3 74 E -6-1 30
048080342 |E -18 30 062501406 |Z -17-17-4 72 C1 -5-2 10
F -46 32 062660412 |E -14-3 30 102707002 |C2 -7-11 12

A2 -64 4 F -423 32 c2 -7-15 12

048100142 |F -13 32 062660712 |E -14-7 30 R1 -50-9 56
048120142 | D2 - 238 17 F -42-7 32 104449009 A1 -12 2
048130242 | D4 - 427 24 062670512 §J -1-18 40 104450109 |K -3 42
048150142 |B -7 8 G1 -27 36 Al -3 2

D1 -110 14 G1 -39 36 Al -1 2

048180142 |C1 -8 10 G2 -8 38 A2 -44 4
048260242 |F -3 32 R2 -12 62 104567001 | G1 - 21 36
F -9 32 062670612 |B -18 8 104821009 | A2 -57 4

048320242 | D1 -105 14 b -17 40 104833009 | A2 -39 4
052300606 | K -2-30 42 R1 -64 58 105161004 | D4 - 456-6 24
D4 -557 26 062671412 }J -8 40 105234003 |F -55-3 34

052400606 jRt1 -111 60 062680612 | A1 -27 2 105288001 | D4 - 520 26
052400806 |R1 -53 58 c1 -3 10 105299002 | A2 - 10 4
R1 -55 58 C1 -38 10 106129002 |L -21-5 44

R1 -57 58 G1 -7 36 A1 -85-1-5 2

wW1-10-19 68 G1 -30 36 A1l -85-4 2

052401605 |R1 -112 60 062680812 |B - 14-6-1 8 106147002 |L -14 44
060300416 |F -88 34 B -34-1 8 106588003 | R1 -50-23 58
060300516 | D4 -456-4 24 N -4 48 106629002 |F -70 34
D5 -570-1-4 28 062681012 JC1 -26 10 F -84 34

060300612 |F -90 34 062681212 |J -5 40 F -94 34
R1 -50-13 56 K -1-12 42 K -5 42

060350812 {J -1-19 40 062682012 |J -4 40 Al -16 2
060400616 | D2 - 150-3 16 062710812 JR1 -62 58 G2 -10 38
060400816 | D2 -132 16 062711212 JA1 -20 2 107017002 |P -4-4 50
D2 -137 16 062761212 | W1 - 11 68 W2-6-1-28 70

D3 -326 20 062781412 |B -20 8 107149001 | Gt -5 36

D4 -537 26 070688850 JC1 -15 10 G1 -13 36

060660512 K -2-16 42 C1 -24 10 107321003 |P -4-3 50
060670512 | G1 - 16 36 072512260 [F -15 32 107657001 |F -58 34
060670612 |J -9 40 072600080 |F -5 32 107779001 fZ -6 72
J -1 40 F -1 32 107780001 |z -9 72

060680712 |L -4 44 072630260 |B -6 8 108265009 |J -1-6 40
061300616 JW2-6-1-5 70 076002800 | D1 - 104 14 109893002 |J -1-27 40
W2-6-1-14 70 076805800 | D4 -488 25 L -28 44

062060806 |Z -17-2-1 72 081003670 JE -12 30 110161004 |L -27 44
062300502 | D2 - 195 16 E -17 30 L -37 44
062300512 |N -3 48 F_-40 32 110233001 JL -26 44
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110233001 JL -36 44 146354001 U -8 64 152889001 |J -16 40
110367001 L -31 44 148239001 {F -54 32 152948001 | G1 -1 36

D2 -231 17 148417001 | D4 -518 25 G1 -32 36
110735002 |B -42 8 148738000 | G1 -4 36 G2 -1 38
K -2-5 42 G1 -40 36 152956001 | G1 -42 36
111140002 |F -78 34 G1 -41 36 152960001 | G1 -52 36
L -50 46 148813001 |L -21-4 44 152962001 | G1 -51 36
111942001 |K -2-14 42 148851001 |J -1-15 40 152969001 | G1 -38 36
111943001 } K -2-15 42 149547000 |R1 -51 58 153040001 |B -2 8
112712001 1J -1-9 40 149566109 |J -1-14 40 153050000 |E -14-8 30
114483002 |z -3 72 149796001 |Z -5 72 F -42-8 32
114486002 |A2 -79 6 149809000 | R1 -926 60 153113001 |R1 -50-16 58
115127001 }F -36-1 32 149864051 | D4 - 464 25 153208002 |F -85 34
115157001 |Z -60 74 149996001 | A2 -9 4 153215001 }J -7 40
116662004 | D2 - 154 16 150172003 |Z -17-8-1 72 153218001 | D2 - 155 16
116920001 | D1 - 111 14 Z -17-16 72 153242000 |P -1-2-1 50
117150001 |R2 - 11 62 150173003 {Z -179 72 Z -52 74
117936009 | D3 -372 21 150179002 |Z -17-10-1 72 153252000 |Q -1-3 52
118064001 [z -13 72 150180001 |z -17-3 72 153484001 |L -38 44
118550001 | D1 -2 14 150182000 |z -17-4 72 153562001 1 G1 -19 36
D1 -25 14 150183000 {Z -17-15-2 72 G2 -13 38
118837001 |Z -39 74 150185009 |z -17-11 72 153596001 |F - 31 32
120192000 |Z -16 72 150188009 |Z -17-13 72 F -53 32
120438001 |E -21 30 150189109 {Z -17-1 72 153597001 jL -21-2 44
F -2 32 150335001 |2 -14 72 153769001 |V -48-2 66
121007001 JL -42 44 150349001 |R1 -117 60 153920001 1 G1 -12 36
122257001 |[F -29 32 150357001 |P -24 50 G1 -37 36
122991001 {Z - 15 72 150594001 |F -20 32 154024001 | K -2-9 42
126863001 |Z -17-5 72 151602002 |F -30 32 154092001 K -2-10 42
132051001 |B -14-4 8 151927001 | G1 -20 36 154125001 |2 - 11 72
133172003 |V -1-6 66 152231000 [B -10 8 154467001 | A2 -78-2 6
138843001 |Z -17-12 72 152236001 |B -14-2 8 154514001 } D4 -489 25
140392009 |P -25 50 152237001 (B -14-3 8 R1 -50-6 56
Al -6 2 152238001 |B -14-5 8 154560001 JW1-10-21-4 68
Al -13 2 152245001 |[E -4 30 154590001 | F -55-2 34
140647001 | G2 -6 38 152361001 { K -2-12 42 154596000 |L -20 44
140682001 |Q -20-5 52 152362001 | K -2-13 42 154599000 JL -5 44
Q -21-6 52 152363001 [ K -2-17 42 154627001 |B -26 8
140726000 |B -5 8 152364001 | K -2-19 42 154702101 |Z -4 72
140947002 | D4 - 447 24 152393200 [V -1-4 66 154760001 jz -38 74
141542001 | D4 -534 26 152507000 K -2-21-2 42 155103001 } D3 -356 21
141590001 | K -1-8 42 152508000 | K -2-21-3 42 156956001 | C1 -1-3 10
141786001 |E -1 30 152509000 | K -2-21-4 42 156958001 | D1 - 101 14
142002001 |Z -10 72 152510000 |P -26 50 D3 -301 20
142205001 |Z -7 72 R1 -7 56 D4 -401 24
142721001 |Z -12 72 152566000 | P -1-1-2 50 157219000 [P -1-2-2 50
142990001 {Z -17-15-3 72 P -1-2-3 50 Z -53 74
142997001 |Z -17-7 72 Z -51 74 157270101 JR1 - 101 58
144105000 {J -1-25 40 152645001 | K -2-22 42 158597001 JK -2-25 42
K -1-6 42 152678001 [E - 11 30 158722002 | D3 - 313 20
144110001 |J -1-26 40 E -16 30 D3 -378 21
K -1-4 42 F -39 32 158769001 fJ -1-11 40
144458001 |B -43 8 F -44 32 158830001 | A2 -62 4
144504001 | W1-10-21-3 68 152683001 |E -14-4 30 158831001 | A2 -63 4
144712001 |B -2-1 8 F -42-4 32 158832009 | A2 -66 6
145318001 | C1 -32 10 152684101 {E -14-5 30 158940001 JL -35 44
145446001 |J -1-12 40 F -42-5 32 159114001 | D4 - 446 24
K -1-5 42 152743001 | C1 -1-2 10 159150009 Jv -5 66
145478101 JL -9 44 C1 -6-2 10 159574101 |[K -1-2 42
145547001 | Gt -26 36 C1 -6-5 10 159805001 JJ -1-13 40
145624000 | G2 - 14 38 152756001 fC1 -9 10 159905001 JL -13 44
146124001 |J -1-5 40 152760051 | C1 -7 10 159928009 | A1 -4 2
146197001 | K -2-20 42 152863001 | R1 - 50-22 58 A2 -76 6
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181995001 JE -6 30
183377001 | W1-10-21 68
183493001 JC1 -5 10
213650001 JA2 -59 4

D1 -5 14
215769001 [P -1-1-1 50
Z -50 74
228475000 |F -62 34
L -55 46
G1 -44 36
G2 -15 38
R1 -115 60
231071001 |L -16 44
402887001 |E -14-6 30
F -42-6 32
525567000 |R1 -54 58
552851001 | K -2-21-5 42
554482000 |Q -25 52
R1 -56 58
625010000 | A2 -52 4
R1 -37 56
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